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3.5 Radiated Band Edges and Spurious Emission Measurement

3.5.1Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious

must be at least 20 dB below the highest emission level within the authorized band. If the output

power of this device was measured by spectrum analyzer, the attenuation under this paragraph shall

be 30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 -30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
3.5.2Measuring Instruments
See list of measuring equipment of this test report.
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3.5.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.12.1 Radiated emission measurements

2. The EUT was arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT was placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

4. The EUT was set 3 meters from the interference receiving antenna, which was mounted on the
top of a variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

6. For testing below 1 GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and be reported.

7. For testing above 1 GHz, the emission level of the EUT in peak mode was 20 dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

8. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured;
(2) Set RBW=100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold,;
(3) Set RBW =1 MHz, VBW = 3 MHz for f > 1 GHz for peak measurement.
For average measurement:
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.
TEL : 886-3-327-3456 Page Number 1 94 of 104
FAX : 886-3-328-4978 Issued Date : Apr. 12, 2021

Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101



ssamonas. FCC RADIO TEST REPORT

Report No. : FR110616B

3.5.4Test Setup

For radiated emissions below 30MHz
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For radiated emissions from 30MHz to 1GHz
<STBC Mode>

Metal Full Soldered Ground Plane

<TXBF Mode>

Metal Full Soldered Ground Plane

= .
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Spectrum Analyzer [ Receiver
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Companion
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For radiated test from 1GHz to 18GHz
<STBC Mode>

[_ gy —_—

Metal Full Soldered Ground Plane

==..

Spectrum Analyzer ! Receiver

<TXBF Mode>

Companion
device

3m — ¢

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver
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For radiated test above 18GHz
<STBC Mode>

RX Antenna

Metal Full Soldered Ground Plane

==

Spectrum Analyzer / Receiver

<TXBF Mode>

RX Antenna
Companion

device

Metal Full Soldered Ground Plane

oo
Spectrum Analyzer / Receiver
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SPORTON LAB.

3.5.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was

20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.5.7Duty Cycle

Please refer to Appendix E.

3.5.8 Test Result of Radiated Spurious Emission (30 MHz ~ 10" Harmonic)

Please refer to Appendix C and D.
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBpV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2Measuring Instruments

See list of measuring equipment of this test report.

3.6.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room, and it was kept at
least 80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN shall be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

© N o g &~ N

Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =
9kHz) with Maximum Hold Mode.
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3.6.4Test Setup
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B et bl e e e e s Ml B e b
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.7 Antenna Requirements

3.7.1Standard Applicable

If directional gain of transmitting antennas is greater than 6 dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6 dBi. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to

comply with the rule.
3.7.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.7.3Antenna Gain

<STBC Mode>
FCC KDB 662911 D01 Multiple Transmitter Output v02r01
For power, the directional gain GANT is set equal to the antenna having the highest gain, i.e.,
F)2)d)ii).
For PSD, the directional gain calculation is following F)2)d)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

<STBC Modes>

DG DG Power
for for Limit
Ant.6 | Ant. 7 | Ant.8 | Ant. 9 Power PSD Reduction
(dBi) (dBi) (dBi) (dBi) (dBi) (dBi) (dB)
2.4 GHz 2.60 3.40 2.80 1.40 3.40 3.40 0.00
Power limit reduction = Composite gain — 6dBi, (min =0)
PSD limit reduction = Composite gain + PSD Array gain — 6dBi, (min=0)
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TXBF mode
FCC KDB 662911 D01 Multiple Transmitter Output v02r01

For CDD transmissions, directional gain is calculated as

Nss | Nanr ) 2
¥ (%,
DirectionalGain=10-log| ==~
N r

where
Each antenna is driven by no more than one spatial stream:
Nss = the number of independent spatial streams of data;
Nyyr= the total number of antennas

Gy /20
k= 107 if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gy 1s the gain in dBi of the kth antenna.
The EUT supports beamforming for 802.11ac modes.
The directional gain calculation is following F)2)e)ii) of KDB 662911 D01 v02r01.

The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

DG DG Power
for for Limit
Ant6 | Ant7 | Ant8 | Ant9 Power PSD Reduction
(dBi) (dBi) (dBi) (dBi) (dBi) (dBi) (dB)
Band | 2.60 3.40 2.80 1.40 8.60 8.60 2.60
Power Limit Reduction = DG(Power) — 6dBi, (min=0)
PSD Limit Reduction = DG(PSD) — 6dBi, (min=0)
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4 List of Measuring Equipment

Calibration
Instrument | Brand Name Model No. Serial No. [Characteristics Date Test Date Due Date Remark
16100054SNO Mar. 02, 2021 ~ Conducted
Power Sensor DARE RPR3006W 10MHz~6GHz | Dec. 16, 2020 Dec. 15, 2021
12 Apr. 09, 2021 (THO5-HY)
Signal Rohde & Mar. 02, 2021 ~ Conducted
FSV40 101566 10Hz ~ 40GHz | Jul. 22, 2020 Jul. 21, 2021
Analyzer Schwarz Apr. 09, 2021 (THO5-HY)
Switch Box & Mar. 02, 2021 ~ Conducted
Burgeon ETF058 EC1300484 N/A Nov. 19, 2020 Nov. 18, 2021
RF Cable Apr. 09, 2021 (THO5-HY)
AC Power . Conduction
ChainTek APC-1000W N/A N/A N/A Mar. 10, 2021 N/A
Source (CO05-HY)
EMI Test Rohde & ESR3 102388 | 9kHz~3.6GHz | Nov. 30, 2020 | Mar. 10, 2021 | Nov. 29, 2021 | onduction
Receiver Schwarz ' T T T (CO05-HY)
Rohde & Conduction
LISN ENV216 100081 9kHz~30MHz | Nov. 16, 2020 | Mar. 10, 2021 | Nov. 15, 2021
Schwarz (CO05-HY)
Rohde & Conduction
Software EMC32 V10.30 N/A N/A N/A Mar. 10, 2021 N/A
Schwarz (COO05-HY)
Rohde & Conduction
Pulse Limiter ESH3-72 100851 N/A Feb. 25, 2021 | Mar. 10, 2021 | Feb. 24, 2022
Schwarz (COO05-HY)
Conduction
LISN Cable MVE RG-400 260260 N/A N/A Mar. 10, 2021 N/A
(CO05-HY)
Rohde & Mar. 06, 2021 ~ Radiation
Loop Ant HFH2-Z2 100488 9 kHz~30 MHz | Jul. 14, 2020 ' Jul. 13, 2021
COPANENNA | g ehwarz z Z Apr. 06, 2021 | ~" (03CH16-HY)
. CBL 611D & Mar. 06, 2021 ~ Radiation
Bilog Antenna TESEQ 00802N1DO01N| 47020 & 06 [30MHz to 1GHz| Oct. 11, 2020 Oct. 10, 2021
06 Apr. 06, 2021 (03CH16-HY)
SCHWARZBE Mar. 06, 2021 ~ Radiati
Horn Antenna BBHA 9120 D | 9120D-1522 | 1G~18GHz | Sep. 29,2020 | o Sep. 28,2021 ooaion
CK Apr. 06, 2021 (03CH16-HY)
SHF-EHF Horn| SCHWARZBE BBHA917057 Mar. 06, 2021 ~ Radiation
BBHA 9170 18GHz ~40GHz | May 22, 2020 May 21, 2021
Antenna CK 6 Apr. 06, 2021 (03CH16-HY)
Mar. 06, 2021 ~ Radiation
Amplifi SONOMA 310N 371607 9kHz~1G Sep. 30, 2020 ' Sep. 29, 2021
mpiner z P Apr. 06, 2021 | P (03CH16-HY)
- EMC051845S Mar. 06, 2021 ~ Radiation
Amplifier EMCI 980729 1-18GHz Jul. 10, 2020 Jul. 09, 2021
E Apr. 06, 2021 (03CH16-HY)
Mar. 06, 2021 ~ Radiation
P lifi Keysight 83017A MY53270264 | 1GHz~26.5GHz | Dec. 10, 2020 ' Dec. 09, 2021
reamplifier eysig z z| Dec Apr. 06, 2021 ec (03CH16-HY)
EMI Test Mar. 06, 2021 ~ Radiati
e Keysight N9038A | MY59053012 | 3Hz~26.5GHz | Nov. 18, 2020 | o Nov. 17, 2021 | ~adiation
Receiver Apr. 06, 2021 (03CH16-HY)
Spect Mar. 06, 2021 ~ Radiati
pectrum Agilent N9O10A  |MY53470118 | 10Hz~44GHz | Jan. 15,2021 | o Jan. 14, 2022 | hadiaton
Analyzer Apr. 06, 2021 (03CH16-HY)
HUBER + SUCOFLEX | MY11680/4P Mar. 06, 2021 ~ Radiation
RF Cable SUHNER 104 E NA Aug. 29,2020 |\ 1 06, 2001 | U9 282021 (hacpin6hy)
HUBER + SUCOFLEX | MY11688/4P Mar. 06, 2021 ~ Radiation
RF | NA Aug. 29, 202 ' Aug. 28, 2021
Cable SUHNER 104 E ug. 29, 20201 0 06, 2021 | A9 2829211 a6y
HUBER + SUCOFLEX | EC-A5-300-5 Mar. 06, 2021 ~ Radiation
RF | NA Aug. 29, 202 ' Aug. 28, 2021
Cable SUHNER 102 757 ug. 29, 2020 Apr. 06, 2021 ug. 28, 20 (03CH16-HY)
E3 Mar. 06, 2021 ~ Radiation
Software Audi RK-001136 N/A N/A ' N/A
W udix 6.2009-8-24 Apr. 06, 2021 (03CH16-HY)
Mar. 06, 2021 ~ Radiation
Antenna Mast ChainTek MBS-520-1 N/A 1im~4m N/A ' N/A
Apr. 06, 2021 (03CH16-HY)
Mar. 06, 2021 ~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A ' N/A
g Apr. 06, 2021 (03CH16-HY)
TEL : 886-3-327-3456 Page Number : 103 of 104
FAX : 886-3-328-4978 Issued Date 1 Apr. 12, 2021
Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101




ssamonas. FCC RADIO TEST REPORT Report No. : FR110616B

5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 23
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 45
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

6.3

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 47
of 95% (U = 2Uc(y)) '
TEL : 886-3-327-3456 Page Number : 104 of 104
FAX : 886-3-328-4978 Issued Date : Apr. 12, 2021

Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101



Appendix A. Test Result of Conducted Test Items

Report Number : FR110616B

Test Engineer:

Eason huang and Shiming Liu

Temperature:

21.3~23.9

°C

Test Date:

2021/3/2 ~ 2021/4/9

Relative Humidity:

46.9 ~59.6

%

Al-1of7



<STBC Mode>

Report Number : FR110616B

TEST RESULTS DATA

6dB and 99% Occupied Bandwidth

2.4GHz Band MIMO 4Tx Mode Ant6 +7 + 8 + 9

Data Freq. 99% Occupied BW 6dB BW edg ij _
Mod. NTX{ CH. (MHz) (MHz) Limit Pass/Falil

Rate (MHz)

(MHz)
Ant6 | Ant7 | Ant8 | Ant9 | Ant6é [ Ant7 | Ant8 | Ant9

11b |1Mbps| 4 1 2412 | 12.99 | 13.09 | 13.04 | 12.99 | 8.06 | 7.58 | 7.54 | 8.06 0.50 Pass
11b [1Mbps| 4 6 2437 | 12.99 | 13.04 | 12.94 | 12.99 | 8.04 | 8.06 | 8.06 | 8.06 0.50 Pass
11b |1Mbps| 4 11 2462 | 13.14 | 13.09 | 13.09 | 13.04 | 8.08 | 8.06 | 8.06 | 8.04 0.50 Pass
11g [6Mbps| 4 1 2412 | 16.43 | 16.48 | 16.43 | 16.38 | 16.31 | 16.33 | 16.29 | 16.31 0.50 Pass
11g [6Mbps| 4 6 2437 | 16.63 | 16.73 | 16.63 | 16.58 | 16.31 | 16.31 | 16.31 | 16.31 0.50 Pass
11g [6Mbps| 4 11 2462 | 16.48 | 16.43 | 16.43 | 16.43 | 16.31 | 16.31 | 16.29 | 16.31 0.50 Pass

Al-20f7



TEST RESULTS DATA
Average Output Power

Report Number : FR110616B

2.4GHz Band MIMO 4Tx Mode Ant6 + 7 + 8 + 9
Average Conducted EIRP EIRP
Data Freq. Conducted qugr DG FanGr qugr P
Mod. Rate NTYCH (MH2) Power Limit (dBi) (dBm) Limit JEail
(dBm) (dBm) (dBm)
Ant6 | Ant7 | Ant8 | Ant9 | SUM Ant6+Ant7+Ant8+Ant9 Ant6+Ant7+Ant8+Ant9 Ant6+Ant7+Ant8+Ant9 Ant6+Ant7+Ant8+Ant9

11b [1Mbps| 4 | 1 | 2412 | 23.25 [ 22.85 | 22.85 | 22.95 | 29.00 30.00 3.40 32.40 36.00 Pass
11b [1Mbps| 4 | 6 [ 2437 | 22.55 [ 22.65 | 22.85 | 22.35 | 28.62 30.00 3.40 32.02 36.00 Pass
11b [1Mbps| 4 [ 11| 2462 | 22.95 [ 23.05 | 22.85 | 23.05 | 29.00 30.00 3.40 32.40 36.00 Pass
11g [6Mbps| 4 | 1| 2412 | 19.05 [ 19.05 | 18.95 | 19.15 | 25.07 30.00 3.40 28.47 36.00 Pass
11g [6Mbps| 4 | 6 [ 2437 | 22.85 [ 23.15 | 23.15 | 22.75 | 29.00 30.00 3.40 32.40 36.00 Pass
11g [6Mbps| 4 [11| 2462 | 18.95 [ 19.15 | 19.05 | 19.15 | 25.10 30.00 3.40 28.50 36.00 Pass
HT20 [MCSO| 4| 1 | 2412 | 19.05 | 19.05 | 18.95 | 19.15 | 25.07 30.00 3.40 28.47 36.00 Pass
HT20 [ MCSO| 4 | 6 | 2437 | 22.75 | 23.05 | 22.95 | 22.75 | 28.90 30.00 3.40 32.30 36.00 Pass
HT20 [ MCSO| 4 | 11| 2462 | 15.85 | 16.05 | 16.05 | 16.05 | 22.02 30.00 3.40 25.42 36.00 Pass
HT40 [MCSO| 4 | 3| 2422 [ 17.45| 17.85 | 17.45 | 17.45 | 23.57 30.00 3.40 26.97 36.00 Pass
HT40 [ MCSO| 4 | 6 | 2437 | 18.35 | 18.55 | 18.55 | 18.45 | 24.50 30.00 3.40 27.90 36.00 Pass
HT40 [ MCSO| 4 | 9 [ 2452 | 15.05 | 15.55 | 15.35 | 15.45 | 21.37 30.00 3.40 24.77 36.00 Pass
VHT20| MCSO| 4 | 1| 2412 | 18.95 | 18.95 | 18.85 | 18.95 | 24.95 30.00 3.40 28.35 36.00 Pass
VHT20| MCSO| 4 | 6 | 2437 | 22.65 | 22.95 | 22.85 | 22.65 | 28.80 30.00 3.40 32.20 36.00 Pass
VHT20| MCSO| 4 | 11| 2462 | 15.75 | 15.95 [ 15.95 | 15.95 | 21.92 30.00 3.40 25.32 36.00 Pass
VHT40| MCSO| 4 | 3| 2422 [ 17.35 [ 17.75 [ 17.35 | 17.35 | 23.47 30.00 3.40 26.87 36.00 Pass
VHT40| MCSO| 4 | 6 | 2437 | 18.25 | 18.45 | 18.45 | 18.35 | 24.40 30.00 3.40 27.80 36.00 Pass
VHT40| MCSO| 4 | 9 | 2452 | 14.95 [ 15.45 [ 15.25 | 15.35 | 21.27 30.00 3.40 24.67 36.00 Pass

Al-30f7



TEST RESULTS DATA

Peak Power Spectral Density

Report Number : FR110616B

2.4GHz Band MIMO 4Tx Mode Ant6 +7 + 8 + 9

Peak PSD DG Peﬁ:(m'?tSD

dBm/3kHz dBi X
Mod. | D3 |urd cp. | Frea ( ) (aB) (dBm/3kH2) Pass/Fail

Rate (MHz)
Ant6 | Ant7 | Ant8 | Anto \f’grgg ANt6+Ant7+Ant8+Ant9 ANt6+ANnt7+Ant8+Ant9

11b |1Mbps| 4| 1 | 2412 | 1.12 | 1.09 | 1.03 | 1.04 | 7.14 3.40 8.00 Pass
11b |1Mbps| 4| 6 | 2437 | 048 | 087 | 0.95 | 0.46 | 6.97 3.40 8.00 Pass
11b |1Mbps| 4| 11 | 2462 | 1.09 | 092 | 087 | 0.93 | 7.11 3.40 8.00 Pass
11g |6Mbps| 4| 1 | 2412 | -8.03 | -8.20 | -8.03 | -8.23 | -2.01 3.40 8.00 Pass
11g |6Mbps| 4| 6 | 2437 | 417 | -4.15 | -4.17 | -4.33 | 1.87 3.40 8.00 Pass
11g |6Mbps| 4| 11 | 2462 | -8.21 | -8.10 | -8.12 | -8.08 | -2.06 3.40 8.00 Pass

Al-4of7



6dB and 99% Occupied Bandwidth

TEST RESULTS DATA

Report Number : FR110616B

2.4GHz Band MIMO 4Tx Mode Ant6 +7 +8 + 9
Data Freq. RU' 99% Occupied BW 6dB BW 6dg B.W .
Mod. NT{ CH. Config (MHz) (MHz) Limit Pass/Fail
Rate (MHz)
(MHz2)
Ant6 | Ant7 | Ant8 | Ant9 | Ant6 | Ant7 | Ant8 | Ant9
HE20 | MCSO| 4 1 2412 | Full | 18.93 | 18.93  18.93 | 18.93 | 18.92 | 18.94 | 18.69 | 18.97 0.50 Pass
HE20 | MCSO| 4 6 2437 | Full |18.98 | 19.08 | 19.03 | 19.03 | 18.92 | 18.99 | 18.87 | 18.84 0.50 Pass
HE20 |MCSO| 4| 11 2462 | Full | 18.93 | 18.93 | 18.93 | 18.93 | 18.97 | 19.02 | 18.97 | 18.87 0.50 Pass
HE40 | MCSO| 4 3 2422 | Full | 38.06 | 37.86 | 37.96 | 37.96 | 37.98 | 38.02 | 38.02 | 37.66 0.50 Pass
HE40 | MCSO| 4 6 2437 | Full | 37.86 | 37.96 | 37.86 | 37.96 | 37.82 | 37.86 | 37.78 | 37.98 0.50 Pass
HE40 | MCSO| 4 9 2452 | Full | 37.96 | 37.96 | 37.86 | 37.96 | 37.70 | 36.50 | 37.78 | 37.82 0.50 Pass

Al-50f7



TEST RESULTS DATA
Average Output Power

Report Number : FR110616B

2.4GHz Band MIMO 4Tx Mode Ant6 +7 +8 +9

Cszragted CQFI;]dLICIed oG EIRP PE|RP

RU onducte« 'ower ower
vod. | 222 bt 1% | cont Pover Limit (@8 (dem) i frt

. (dBm) (dBm) (dBm)

Ant6 | Ant7 | Ant8 | Ant9 | SUM Ant6+Ant7+Ant8+Ant9 Ant6+Ant7+Ant8+Ant9 Ant6+Ant7+Ant8+Ant9 Ant6+Ant7+Ant8+Ant9

HE20 | MCSO| 4 | 1 | 2412 | Full | 19.15| 19.25 | 19.05 | 19.25 | 25.20 30.00 3.40 28.60 36.00 Pass
HE20 | MCSO| 4 | 1| 2412 M | 13.65 | 13.65 | 13.65 | 13.35 | 19.60 30.00 3.40 23.00 36.00 Pass
HE20 | MCSO| 4 | 1| 2412 | BE |16.85| 16.65| 16.45 | 16.65 | 22.67 30.00 3.40 26.07 36.00 Pass
HE20 | MCSO| 4 | 6 | 2437 | Full | 22.85 | 23.15 | 23.05 | 22.85 | 29.00 30.00 3.40 32.40 36.00 Pass
HE20 | MCSO| 4 | 6 | 2437 M | 19.25|19.35 | 19.25 | 19.45 | 25.35 30.00 3.40 28.75 36.00 Pass
HE20 | MCSO| 4 | 6 | 2437 | BE |20.95|21.15]20.95 | 21.15 | 27.07 30.00 3.40 30.47 36.00 Pass
HE20 | MCSO| 4 [ 11| 2462 | Full | 16.05 | 16.25 | 16.25 | 16.35 | 22.25 30.00 3.40 25.65 36.00 Pass
HE20 | MCSO| 4 | 11| 2462 M | 12.75|12.85| 12.75 | 12.75 | 18.80 30.00 3.40 22.20 36.00 Pass
HE20 | MCSO| 4 | 11| 2462 | BE |13.55|13.75| 13.55| 13.75 | 19.67 30.00 3.40 23.07 36.00 Pass
HE40 | MCSO| 4 | 3| 2422 | Full | 17.55|17.95 | 17.65 | 17.65 | 23.72 30.00 3.40 27.12 36.00 Pass
HE40 | MCSO| 4 | 3 | 2422 M | 15.45| 15.65 | 15.45 | 15.15 | 21.45 30.00 3.40 24.85 36.00 Pass
HE40 | MCSO| 4 | 3| 2422 | BE |15.35|15.75| 15.45 | 15.55 | 21.55 30.00 3.40 24.95 36.00 Pass
HE40 | MCSO| 4 | 6 | 2437 | Full | 18.55 | 18.65 | 18.75 | 18.65 | 24.67 30.00 3.40 28.07 36.00 Pass
HE40 | MCSO| 4 | 6 | 2437 M | 13.95| 14.15 | 13.95 | 14.15 | 20.07 30.00 3.40 23.47 36.00 Pass
HE40 | MCSO| 4 | 6 | 2437 BE |[17.05|17.25|17.15|17.15|23.17 30.00 3.40 26.57 36.00 Pass
HE40 | MCSO| 4 | 9 | 2452 | Full | 15.15 | 15.65 | 15.55 | 15.65 | 21.53 30.00 3.40 24.93 36.00 Pass
HE40 | MCSO| 4| 9 | 2452 M | 12.75|13.05| 12.85 | 13.05 | 18.95 30.00 3.40 22.35 36.00 Pass
HE40 | MCSO| 4| 9| 2452 | BE |13.15|13.55| 13.55| 13.45| 19.45 30.00 3.40 22.85 36.00 Pass

Al-60f7



TEST RESULTS DATA

Peak Power Spectral Density

Report Number : FR110616B

2.4GHz Band MIMO 4Tx Mode Ant6 + 7 + 8 + 9
Peak PSD DG Peft‘mﬁ’fD
Mod. | D2 l\nf . | Frea. | RU . G (dBm/3KkH2) Pass/Fail
Rate (MHz) |Config.
Ant6 | Ant7 | Ant8 | Anto \f’grgg Ant6+Ant7+Ant8+Ant9 Ant6+Ant7-+Ant8+Ant9
HE20 | MCSO| 4 1 2412 Full -6.58 -6.37 -6.52 -6.57 -0.35 3.40 8.00 Pass
HE20 | MCSO| 4 1 2412 M -11.66 | -11.74 | -11.61 | -12.08 | -5.59 3.40 8.00 Pass
HE20 [MCSO| 4| 1 | 2412 | BE | 681 | 7.05 | 729 | 702 | 0.79 3.40 8.00 Pass
HE20 | MCSO| 4 6 2437 Full -2.56 -2.52 -2.60 -2.72 3.50 3.40 8.00 Pass
HE20 | MCSO| 4 6 2437 M -6.14 -6.56 -6.33 -6.11 -0.09 3.40 8.00 Pass
HE20 [MCSO| 4| 6 | 2437 | BE | 296 | 285 | -289 | -260 | 342 3.40 8.00 Pass
HE20 [ MCSO| 4| 11 | 2462 | Full | 913 | 927 | 939 | 931 | 311 3.40 8.00 Pass
HE20 | MCSO| 4 11 2462 M -11.84 | -11.59 | -11.76 | -11.76 | -5.57 3.40 8.00 Pass
HE20 [MCSO| 4| 11 | 2462 | BE | 932 | 924 | 925 | 930 | 322 3.40 8.00 Pass
HE40 | MCSO| 4 3 2422 Full | -10.83 | -10.61 | -10.86 | -10.94 | -4.59 3.40 8.00 Pass
HE40 | MCSO| 4 3 2422 M -11.13 | -10.71 | -11.25 | -11.35 | -4.69 3.40 8.00 Pass
HE40 | MCSO| 4 3 2427 BE -10.93 | -10.72 | -11.00 | -11.12 | -4.70 3.40 8.00 Pass
HE40 | MCSO| 4| 6 | 2437 | Full | 903 | 988 | 085 | 983 | 381 3.40 8.00 Pass
HE40 | MCSO| 4 6 2437 M -13.03 | -12.71 | -12.97 | -12.92 | -6.69 3.40 8.00 Pass
HE40 | MCSO| 4 6 2437 BE -10.36 | -10.01 | -10.11 | -10.03 | -3.99 3.40 8.00 Pass
HE40 | MCSO| 4 9 2452 Full |-13.24 | -12.89 | -13.17 | -12.79 | -6.77 3.40 8.00 Pass
HE40 | MCSO| 4 9 2452 M -13.55 | -13.04 | -13.58 | -13.12 | -7.02 3.40 8.00 Pass
HE40 | MCSO| 4 9 2452 BE -13.35 | -13.06 | -12.95 | -13.23 | -6.93 3.40 8.00 Pass
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<TXBF Mode>

TEST RESULTS DATA

Report Number : FR110616B

6dB and 99% Occupied Bandwidth

2.4GHz Band MIMO 4Tx Mode Ant6 +7 +8 + 9
Data Freq. RU' 99% Occupied BW 6dB BW 6dg B.W .
Mod. NT{ CH. Config (MHz) (MHz) Limit Pass/Fail
Rate (MHz)
(MHz2)
Ant6 | Ant7 | Ant8 | Ant9 | Ant6 | Ant7 | Ant8 | Ant9
HE20 | MCSO| 4 1 2412 | Full |19.13( 19.18 | 19.03 | 19.08 | 15.97 | 18.47 | 18.64 | 15.02 0.50 Pass
HE20 | MCSO| 4 6 2437 | Full |19.18 | 19.03 | 19.03 | 19.13 | 18.19 | 15.74 | 16.99 | 12.84 0.50 Pass
HE20 |MCSO| 4| 11 2462 | Full | 19.28 | 19.03 | 19.13 | 19.08 | 18.92 | 18.16 | 16.99 | 17.67 0.50 Pass
HE40 | MCSO| 4 3 2422 | Full | 38.86 | 38.56 | 38.36 | 38.86 | 35.66 | 37.94 | 31.86 | 33.98 0.50 Pass
HE40 | MCSO| 4 6 2437 | Full | 38.36 | 38.26 | 38.16 | 38.36 | 37.46 | 38.02 | 37.94 | 35.98 0.50 Pass
HE40 | MCSO| 4 9 2452 | Full | 38.46 | 38.36 | 38.56 | 38.86 | 25.47 | 28.54 | 29.94 | 29.89 0.50 Pass

A2-10f3



TEST RESULTS DATA

Average Qutput Power

Report Number : FR110616B

2.4GHz Band MIMO 4Tx Mode Ant6 + 7 + 8 + 9
Average Conducted EIRP EIRP
Data Freq. RU‘ Conducted qugr DG_ D qu_er Pass
Mod. Rate INTYCH (MH2) Config Power Limit (dBi) (dBm) Limit IEail
. (dBm) (dBm) (dBm)
Ant6 | Ant7 | Ant8 [ Ant9 [ SUM | Ant6+Ant7+Ant8+Ant [ Ant6+Ant7+Ant8+Ant [ Ant6+Ant7+Ant8+Ant9 [ Ant6+Ant7+Ant8+Ant9
HE20 [MCSO| 4 | 1| 2412 | Full | 18.35|18.35 | 17.65 | 18.35 | 24.21 27.40 8.60 32.81 36.00 Pass
HE20 [ MCSO| 4 | 6 | 2437 | Full | 18.25 | 18.65 | 18.65 | 18.85 | 24.63 27.40 8.60 33.23 36.00 Pass
HE20 [ MCSO| 4 |11| 2462 | Full | 18.45| 18.65 | 18.45 | 18.85 | 24.62 27.40 8.60 33.22 36.00 Pass
HE40 [ MCSO| 4 | 3| 2422 | Full | 13.85| 13.15 | 13.05 | 12.85 | 19.26 27.40 8.60 27.86 36.00 Pass
HE40 [ MCSO| 4 | 6 | 2437 | Full | 20.05 | 19.85 | 19.75 | 19.85 | 25.90 27.40 8.60 34.50 36.00 Pass
HE40 [MCSO| 4 | 9| 2452 | Full | 12.85| 13.05 | 12.85 | 12.85 | 18.92 27.40 8.60 27.52 36.00 Pass
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Report Number : FR110616B

TEST RESULTS DATA

Peak Power Spectral Density

2.4GHz Band MIMO 4Tx Mode Ant6 +7 +8 + 9
aU Peak PSD DG Pei'i‘m':i’tSD
dBm/3kHz dBi
Mod. | P2 |t cH. | e | config ( ) (dB) (dBm/3kHz) Pass/Falil
Rate (MHz)
" | Ante | Ant7 | Ant8 | Ant9 ‘ivgrgze Ant6+ANt7+ANt8+ANLI | Ant6+Ant7-+Ant8+Ant9
HE20 |[MCSO| 4| 1 | 2412 | Full | 412 | -4.23 | 5.06 | -4.25 | 1.90 8.60 540 Pass
HE20 |[MCSO| 2| 6 | 2437 | Full | 472 | 425 | 451 | -442 | 177 8.60 540 Pass
HE20 |MCSO| 4| 1L | 2462 | Full | 454 | -4.75 | 476 | -4.56 | 148 8.60 540 Pass
HE40 |[MCSO| 4| 3 | 2422 | Full | -12.16 | -11.04 | -11.42 | -11.38 | 5.02 8.60 540 Pass
HE40 |[MCSO| 4| 6 | 2437 | Full | 659 | -6.60 | 6.65 | 6.24 | 022 8.60 540 Pass
HE40 |[MCSO| 4| © | 2452 | Full | -11.16 | -10.92 | -11.14 | -11.52 | -4.90 8.60 540 Pass
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ssamonas. FCC RADIO TEST REPORT Report No. : FR110616B

Appendix B. AC Conducted Emission Test Results

: Temperature : 23~26C

Test Engineer : Howard Huang - —
Relative Humidity : |40~50%
TEL : 886-3-327-3456 Page Number : BlofB1

FAX . 886-3-328-4978



EUT Information

Report NO : 110616
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1001
90T
80T
70T
i ] L T
% 60-\ CISPR:OP LimitatMain Ports
o +
©
£ 50t
(5]
s T¢ ) 3
- 401 @ N
30T
&
20T
10T
0 } } } —+— } } } —+—— } } |
150k 30040000 8001M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.170250 36.01 54.95 18.94 | L1 OFF 19.7
0.170250 44.84 64.95 20.11 | L1 OFF 19.7
0.235500 35.51 52.25 16.74 | L1 OFF 19.7
0.235500 39.71 62.25 2254 | L1 OFF 19.7
0.433500 39.35 47.19 784 | L1 OFF 19.8
0.433500 45.60 57.19 1159 | L1 OFF 19.8
0.449250 37.22 46.89 9.67 | L1 OFF 19.8
0.449250 44.11 56.89 12.78 | L1 OFF 19.8
0.469500 32.87 46.52 13.65 | L1 OFF 19.8
0.469500 39.46 56.52 17.06 | L1 OFF 19.8
0.494250 31.05 46.10 15.05 | L1 OFF 19.9
0.494250 37.65 56.10 18.45 | L1 OFF 19.9
2.926500 25.27 46.00 20.73 | L1 OFF 20.1
2.926500 27.25 56.00 28.75 | L1 OFF 20.1




EUT Information

Report NO : 110616
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1007
90T
80T
701

e 1 L il
60'\ l CISPR:OP LimitatMain Ports

Level in dBuV
(6)]
Q

sof @ o
30
A
20t
10T
0 } } } —+—— } } } } —+—— } } |
150k 30040000 8001M 2M  3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.150000 30.27 56.00 2573 | N OFF 19.7
0.150000 43.78 66.00 2222 | N OFF 19.7
0.195000 30.11 53.82 23.71 | N OFF 19.7
0.195000 40.86 63.82 2296 | N OFF 19.7
0.433500 39.40 47.19 7.79 | N OFF 19.8
0.433500 45.73 57.19 11.46 | N OFF 19.8
0.444750 38.59 46.97 8.38 | N OFF 19.8
0.444750 44.43 56.97 1254 | N OFF 19.8
0.496500 33.66 46.06 12.40 | N OFF 19.9
0.496500 38.61 56.06 17.45 | N OFF 19.9
0.568500 34.58 46.00 11.42 | N OFF 20.0
0.568500 38.32 56.00 17.68 | N OFF 20.0
4.681500 25.42 46.00 20.58 | N OFF 20.1
4.681500 26.66 56.00 29.34 | N OFF 20.1




ssamonias. FCC RADIO TEST REPORT Report No. : FR110616B

Appendix C. Radiated Spurious Emission

Temperature : 20 ~ 25°C

Test Engineer : Karl Hou, Caster Liao, and Andy Yang
Relative Humidity : 50 ~ 60%

<STBC Mode>
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7+8+9 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2387.07 59.53 -14.47 74 43.75 27.58 18.48 | 30.28 | 100 | 283 P H
2385.39 50.13 -3.87 54 34.35 27.59 18.47 | 30.28 | 100 | 283 A H
* 2412 120.92 - - 105.19 27.48 18.52 | 30.27 | 100 | 283 P H
* 2412 117.78 - - 102.05 27.48 18.52 | 30.27 | 100 | 283 A H
H
802.11b
H
CHO1
2388.75 58.25 -15.75 74 42.48 27.57 18.48 | 30.28 | 100 | 296 P \Y
2412MHz
2387.49 48.46 -5.54 54 32.68 27.58 18.48 | 30.28 | 100 | 296 A |V
* 2412 118.09 - - 102.36 27.48 18.52 | 30.27 | 100 | 296 P \Y,
* 2412 114.93 - - 99.2 27.48 18.52 | 30.27 | 100 | 296 A |V
\Y
\Y,
2336.88 57.52 -16.48 74 41.61 27.83 18.38 30.3 101 | 284 P H
2388.54 47.25 -6.75 54 31.48 27.57 18.48 | 30.28 | 101 | 284 A H
* 2437 120.97 - - 105.24 27.43 18.57 | 30.27 | 101 | 284 P H
* 2437 117.87 - - 102.14 27.43 18.57 | 30.27 | 101 | 284 A H
2485.44 57.48 -16.52 74 41.66 27.4 18.67 30.25 101 284 P H
802.11b
2484.11 47.36 -6.64 54 31.55 27.4 18.66 | 30.25 | 101 | 284 A H
CH 06
2327.92 57.3 -16.7 74 41.39 27.84 18.37 30.3 100 | 286 P \Y
2437MHz
2334.5 47.02 -6.98 54 31.11 27.83 18.38 30.3 100 | 286 A |V
* 2437 118.91 - - 103.18 27.43 18.57 | 30.27 | 100 | 286 P \Y,
* 2437 115.8 - - 100.07 27.43 18.57 | 30.27 | 100 | 286 A |V
2499.51 56.29 -17.71 74 40.45 27.4 18.69 | 30.25 | 100 | 286 P \Y
2483.62 47.27 -6.73 54 31.46 27.4 18.66 | 30.25 | 100 | 286 A |V
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2462 121.98 - - 106.22 27.4 18.62 | 30.26 118 284 P H
2462 118.89 - - 103.13 27.4 18.62 | 30.26 118 284 A H
2484.84 59.02 -14.98 74 43.2 27.4 18.67 | 30.25 | 118 284 P H
2484.72 49.83 -4.17 54 34.01 27.4 18.67 | 30.25 118 284 A H
H
802.11b
H
CH 11
2462 120.93 - - 105.17 27.4 18.62 | 30.26 | 100 287 P \%
2462MHz
2462 117.82 - - 102.06 27.4 18.62 | 30.26 | 100 287 A \%
2484.92 59.46 -14.54 74 43.64 27.4 18.67 | 30.25 | 100 287 P \Y,
2484.88 51.04 -2.96 54 35.22 27.4 18.67 | 30.25 | 100 287 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7+8+9 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 45.76 -28.24 74 56.61 31.15 13.36 | 55.36 100 0 P H
17970 61.04 -12.96 74 43.99 48.67 25.67 | 57.29 100 0 P H
17970 47.41 -6.59 54 30.36 48.67 25.67 | 57.29 100 0 A H
802.11b
H
CHoO1
4824 47.18 -26.82 74 58.03 31.15 13.36 | 55.36 100 0 P \Y
2412MHz
17955 59.71 -14.29 74 42.98 48.35 25.66 | 57.28 100 0 P \Y,
17955 47.09 -6.91 54 30.36 48.35 25.66 | 57.28 100 0 A \Y
\Y,
4874 48.5 -25.5 74 59.36 31.15 13.36 | 55.37 100 0 P H
7311 45.78 -28.22 74 49.46 36.42 16.16 | 56.26 100 0 P H
17970 60.1 -13.9 74 43.05 48.67 25.67 | 57.29 100 0 P H
802.11b
17970 47.58 -6.42 54 30.53 48.67 25.67 | 57.29 100 0 A H
CH 06
4874 46.05 -27.95 74 56.91 31.15 13.36 | 55.37 100 0 P V
2437MHz
7311 45.98 -28.02 74 49.66 36.42 16.16 | 56.26 100 0 P \Y
17970 59.88 -14.12 74 42.83 48.67 25.67 | 57.29 100 0 P V
17970 47.27 -6.73 54 30.22 48.67 25.67 | 57.29 100 0 A V
4924 47.75 -26.25 74 58.57 31.2 13.36 | 55.38 100 0 P H
7386 46.64 -27.36 74 50.13 36.43 16.36 | 56.28 100 0 P H
17985 60.05 -13.95 74 42.68 48.99 25.67 | 57.29 100 0 P H
802.11b 17985 47.71 -6.29 54 30.34 48.99 25.67 | 57.29 100 0 A H
CH 11 4924 52.99 -21.01 74 63.81 31.2 13.36 | 55.38 100 78 P \Y
2462MHz 4924 50.6 -3.4 54 61.42 31.2 13.36 | 55.38 100 78 A \Y
7386 46.84 -27.16 74 50.33 36.43 16.36 | 56.28 100 0 P \Y,
17955 60.05 -13.95 74 43.32 48.35 25.66 | 57.28 100 0 P \Y
17955 46.85 -7.15 54 30.12 48.35 25.66 | 57.28 100 0 A \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7+8+9 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2390 62.15 -11.85 74 46.39 27.56 18.48 | 30.28 | 110 240 P H
2390 51.74 -2.26 54 35.98 27.56 18.48 | 30.28 | 110 240 A H
* 2412 118.25 - - 102.52 27.48 18.52 | 30.27 | 110 240 P H
* 2412 110.39 - - 94.66 27.48 18.52 | 30.27 | 110 240 A H
H
802.11g
H
CHoO1
2312.835 57.21 -16.79 74 41.3 27.87 18.34 30.3 101 | 213 P \Y,
2412MHz
2389.905 47.81 -6.19 54 32.05 27.56 18.48 | 30.28 | 101 | 213 A |V
* 2412 119.03 - - 103.3 27.48 18.52 | 30.27 | 101 | 213 P \Y,
* 2412 111.56 - - 95.83 27.48 18.52 | 30.27 | 101 | 213 A |V
\Y
\Y,
2388.54 57.61 -16.39 74 41.84 27.57 18.48 | 30.28 | 349 | 308 P H
2389.94 47.23 -6.77 54 31.47 27.56 18.48 | 30.28 | 349 | 308 A H
* 2437 121.11 - - 105.38 27.43 18.57 | 30.27 | 349 | 308 P H
* 2437 114.18 - - 98.45 27.43 18.57 | 30.27 | 349 | 308 A H
2485.09 56.41 -17.59 74 40.59 27.4 18.67 | 30.25 | 349 | 308 P H
802.11g
2484.11 46.44 -7.56 54 30.63 27.4 18.66 | 30.25 | 349 | 308 A H
CH 06
2344.16 56.76 -17.24 74 40.84 27.81 18.4 30.29 | 155 111 P \Y,
2437MHz
2389.94 47.25 -6.75 54 31.49 27.56 18.48 | 30.28 | 155 111 A |V
* 2437 121.05 - - 105.32 27.43 18.57 30.27 155 111 P \%
* 2437 113.65 - - 97.92 27.43 18.57 30.27 155 111 A \%
2483.62 57.58 -16.42 74 41.77 27.4 18.66 | 30.25 | 155 111 P \Y
2484.18 47.19 -6.81 54 31.38 27.4 18.66 30.25 155 111 A \%
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* 2462 120.68 - - 104.92 27.4 18.62 | 30.26 | 347 | 304 P H
* 2462 112.97 - - 97.21 27.4 18.62 | 30.26 | 347 304 A H
2486 57.23 -16.77 74 41.41 27.4 18.67 | 30.25 | 347 | 304 P H
2483.56 48.19 -5.81 54 32.38 27.4 18.66 | 30.25 | 347 304 A H
H
802.11g
H
CH 11
* 2462 119.67 - - 103.91 27.4 18.62 | 30.26 | 150 115 P \%
2462MHz
* 2462 111.52 - - 95.76 27.4 18.62 | 30.26 | 150 115 A \%
2483.6 63.77 -10.23 74 47.96 27.4 18.66 | 30.25 | 150 115 P \Y,
2483.52 52.52 -1.48 54 36.71 27.4 18.66 | 30.25 | 150 115 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7+8+9 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 42.26 -31.74 74 53.11 31.15 13.36 | 55.36 100 0 P H
17970 59.5 -14.5 74 42.45 48.67 25.67 | 57.29 100 0 P H
17970 47.31 -6.69 54 30.26 48.67 25.67 | 57.29 100 0 A H
802.11g
H
CHO1
4824 41.29 -32.71 74 52.14 31.15 13.36 | 55.36 100 0 P \%
2412MHz
17970 61.5 -12.5 74 44.45 48.67 25.67 | 57.29 100 0 P \Y,
17970 47.56 -6.44 54 30.51 48.67 25.67 | 57.29 100 0 A \%
\Y,
4874 43.84 -30.16 74 54.7 31.15 13.36 | 55.37 100 0 P H
7311 45.48 -28.52 74 49.16 36.42 16.16 | 56.26 100 0 P H
17970 59.72 -14.28 74 42.67 48.67 25.67 | 57.29 100 0 P H
802.11g
17970 47.36 -6.64 54 30.31 48.67 25.67 | 57.29 100 0 A H
CH 06
4874 45.79 -28.21 74 56.65 31.15 13.36 | 55.37 100 0 P V
2437MHz
7311 45.41 -28.59 74 49.09 36.42 16.16 | 56.26 100 0 P \%
17970 59.7 -14.3 74 42.65 48.67 25.67 | 57.29 100 0 P V
17970 47.41 -6.59 54 30.36 48.67 25.67 | 57.29 100 0 A V
4924 41.39 -32.61 74 52.21 31.2 13.36 | 55.38 100 0 P H
7386 45.63 -28.37 74 49.12 36.43 16.36 | 56.28 100 0 P H
17970 59.95 -14.05 74 42.9 48.67 25.67 | 57.29 100 0 P H
802.11g
17970 47.47 -6.53 54 30.42 48.67 25.67 | 57.29 100 0 A H
CH 11
4924 43.88 -30.12 74 54.7 31.2 13.36 | 55.38 100 0 P \%
2462MHz
7386 46.53 -27.47 74 50.02 36.43 16.36 | 56.28 100 0 P \%
17970 59.93 -14.07 74 42.88 48.67 25.67 57.29 100 0 P \%
17970 47.17 -6.83 54 30.12 48.67 25.67 | 57.29 100 0 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7+8+9 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV)| (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
2389.59 64.57 -9.43 74 48.81 27.56 18.48 | 30.28 107 260 P H
2390 53.1 -0.9 54 37.34 27.56 18.48 30.28 107 260 A H
* 2412 122.74 - - 107.01 27.48 18.52 | 30.27 107 260 P H
* 2412 111.62 - - 95.89 27.48 18.52 | 30.27 107 260 A H
802.11ax H
HE20 Full H
CHO1 2386.44 59.05 -14.95 74 43.28 27.58 18.47 30.28 100 196 P \%
2412MHz 2390 48.27 -5.73 54 3251 | 2756 | 1848 | 3028 | 100 | 196 | A | V
* 2412 121.33 - - 105.6 27.48 18.52 30.27 100 196 P \%
* 2412 110.97 - - 95.24 27.48 18.52 30.27 100 196 A \%
\%
\%
2389.66 60.59 -13.41 74 44.83 27.56 18.48 30.28 100 262 P H
2389.94 49.57 -4.43 54 33.81 27.56 18.48 30.28 100 262 A H
* 2437 122.49 - - 106.76 27.43 18.57 30.27 100 262 P H
* 2437 113.99 - - 98.26 27.43 18.57 30.27 100 262 A H
802.11ax 2483.69 57.29 -16.71 74 41.48 274 18.66 30.25 100 262 P H
HEZ20 Full 2483.76 46.93 -7.07 54 31.12 27.4 18.66 30.25 100 262 A H
CH 06 2385.18 58.51 -15.49 74 42.73 27.59 18.47 30.28 100 114 P \%
2437MHz 2386.44 47.46 | -6.54 54 3169 | 2758 | 1847 | 3028 | 100 | 114 | A | V
* 2437 122.94 - - 107.21 27.43 18.57 30.27 100 114 P \%
* 2437 114.04 - - 98.31 27.43 18.57 30.27 100 114 A \%
2484.39 59.49 -14.51 74 43.68 27.4 18.66 30.25 100 114 P \%
2483.83 48.99 -5.01 54 33.18 27.4 18.66 30.25 100 114 A \%
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WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7+8+9 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2462 118.1 - - 102.34 274 18.62 30.26 106 263 P H
* 2462 108.21 - - 92.45 27.4 18.62 | 30.26 | 106 | 263 A H
2483.72 60.26 -13.74 74 44.45 274 18.66 30.25 106 263 P H
2483.52 49.75 -4.25 54 33.94 274 18.66 30.25 106 263 A H
8802.11ax H
HE20 Full H
CH11 * 2462 116.23 - - 100.47 27.4 18.62 | 30.26 | 100 92 P \Y
2462MHz * 2462 108.17 - - 92.41 27.4 18.62 30.26 100 92 A \%
2484.68 65.46 -8.54 74 49.64 27.4 18.67 | 30.25 | 100 92 P Y,
2483.72 53.17 -0.83 54 37.36 27.4 18.66 | 30.25 | 100 92 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7+8+9 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
4824 40.87 |-33.13 74 51.72 | 31.15 | 13.36 | 55.36 | 100 0 P | H
17970 60.63 |-13.37 74 4358 | 48.67 | 25.67 | 57.29 | 100 0 P | H
802.11ax 17970 4739 | -6.61 54 30.34 | 4867 | 2567 | 57.29 | 100 0 A | H
HE20 Full H
CHO1 4824 41.43 | -32.57 74 52.28 | 31.15 | 13.36 | 55.36 | 100 0 P |V
2412MHz 17970 59.79 |-14.21 74 42.74 48.67 | 25.67 | 57.29 | 100 0 P |V
17970 47.57 -6.43 54 30.52 | 4867 | 2567 | 57.29 | 100 0 AV
Y
4874 43.08 |-30.92 74 53.94 | 31.15 | 13.36 | 55.37 | 100 0 P | H
7311 46.31 | -27.69 74 49.99 | 36.42 | 16.16 | 56.26 | 100 0 P | H
802.11ax 17955 59.76 | -14.24 74 43.03 | 48.35 | 25.66 | 57.28 | 100 0 P | H
HE20 Full 17955 47.2 -6.8 54 3047 | 4835 | 2566 | 57.28 | 100 0 A | H
CH 06 4874 4481 |-29.19 74 55.67 | 31.15 | 13.36 | 55.37 | 100 0 P |V
2437MHz 7311 4569 |-28.31 74 49.37 36.42 | 16.16 | 56.26 | 100 0 P |V
17970 60.6 -13.4 74 4355 | 48.67 | 25.67 | 57.29 | 100 0 P |V
17970 47.46 | -6.54 54 30.41 | 4867 | 2567 | 57.29 | 100 0 A |V
4924 40.72 |-33.28 74 51.54 31.2 13.36 | 55.38 | 100 0 P | H
7386 4522 |-28.78 74 48.71 | 36.43 | 16.36 | 56.28 | 100 0 P | H
802.11ax 17955 59.45 |-14.55 74 42.72 | 48.35 | 25.66 | 57.28 | 100 0 P | H
HE20 Full 17955 47.09 | -6.91 54 30.36 | 4835 | 2566 | 57.28 | 100 0 A | H
CH 11 4924 41.78 | -32.22 74 52.6 31.2 13.36 | 55.38 | 100 0 P |V
2462MHz 7386 4569 |-28.31 74 49.18 36.43 | 16.36 | 56.28 | 100 0 P |V
17955 59.89 |-14.11 74 4316 | 48.35 | 25.66 | 57.28 | 100 0 P |V
17955 47.14 | -6.86 54 30.41 | 4835 | 2566 | 57.28 | 100 0 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C9 of C30

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110616B

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 M unmod tone (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7+8+9 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HV)
2389.485 68.62 -5.38 74 52.86 | 27.56 | 18.48 | 30.28 | 100 | 256 | P | H
2389.065 51.29 | -2.71 54 35,52 | 27.57 | 18.48 | 30.28 | 100 | 256 | A | H
* 2412 114.18 - - 98.45 | 27.48 | 1852 | 30.27 | 100 | 256 | P | H
802.11ax | * 2412 106.7 - - 90.97 | 27.48 | 1852 | 30.27 | 100 | 256 | A | H
HE20 H
M unmod H
tone 2389.905 65.54 | -8.46 74 49.78 | 2756 | 18.48 | 30.28 | 100 | 107 | P | V
CHO1 2389.275 49.62 -4.38 54 33.86 2756 | 18.48 | 30.28 | 100 | 107 | A | V
2412MHz | « 2412 113.35 - - 97.62 | 27.48 | 1852 | 30.27 | 100 | 107 | P | V
* 2412 106.03 . - 90.3 27.48 | 1852 | 3027 | 100 | 107 | A | V
v
\Y
2387.56 67.85 | -6.15 74 52.08 | 27.57 | 18.48 | 30.28 | 100 | 257 | P | H
2388.96 52.68 | -1.32 54 36.91 | 27.57 | 18.48 | 30.28 | 100 | 257 | A | H
* 2437 122.26 - - 106.53 | 27.43 | 18.57 | 30.27 | 100 | 257 | P | H
802.11ax | * 2437 114.04 - - 98.31 | 27.43 | 1857 | 30.27 | 100 | 257 | A | H
HE20 2484.46 64.49 | -9.51 74 48.68 27.4 18.66 | 30.25 | 100 | 257 | P | H
M unmod 2484.18 51.19 | -2.81 54 35.38 27.4 18.66 | 30.25 | 100 | 257 | A | H
tone 2389.38 65.44 | -8.56 74 49.68 | 27.56 | 18.48 | 30.28 | 100 | 106 | P | V
CH 06 2388.96 50.07 -3.93 54 34.3 27.57 | 1848 | 30.28 | 100 | 106 | A | V
2437TMHz | « 2437 120.63 - - 1049 | 27.43 | 1857 | 30.27 | 100 | 106 | P | V
* 2437 111.85 - - 96.12 | 27.43 | 1857 | 30.27 | 100 | 106 | A | V
2484.6 65.8 -8.2 74 49.99 27.4 18.66 | 30.25 | 100 | 106 | P | V
2485.02 51.23 | -2.77 54 35.41 27.4 18.67 | 30.25 | 100 | 106 | A | V
TEL : 886-3-327-3456 Page Number : C10 of C30

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110616B

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7+8+9 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2462 113.31 - - 97.55 274 18.62 30.26 100 264 P H
* 2462 105.34 - - 89.58 27.4 18.62 | 30.26 | 100 | 264 A H
2484 67.15 -6.85 74 51.34 274 18.66 30.25 100 264 P H
802.11ax 2483.64 51.77 | -2.23 54 3596 | 274 | 18.66 | 3025 | 100 | 264 | A | H
HE20 H
M unmod H
tone * 2462 114.4 - - 98.64 27.4 18.62 | 30.26 | 131 113 P Y
CH11 * 2462 106.22 - - 90.46 274 18.62 30.26 131 113 A \%
2462MHz 2483.56 67.2 -6.8 74 51.39 | 27.4 | 1866 | 3025 | 131 | 113 | P | V
2483.64 52.66 -1.34 54 36.85 27.4 18.66 | 30.25 | 131 113 AV
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 BE unmod tone (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

6+7+8+9 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV)| (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
2389.485 63.6 -10.4 74 47.84 27.56 18.48 30.28 110 275 P H
2390 47.96 -6.04 54 32.2 27.56 18.48 30.28 110 275 A H
* 2412 117.99 - - 102.26 27.48 18.52 30.27 110 275 P H
802.11ax | * 2412 109.32 - - 9359 | 27.48 | 1852 | 3027 | 110 | 275 | A | H
HE20 H
BE unmod H
tone 2389.275 64.55 -9.45 74 48.79 27.56 18.48 30.28 100 308 P \%
CHO1 2389.8 4795 | -6.05 54 3219 | 2756 | 1848 | 3028 | 100 | 308 | A | V
2412MHz | « 2412 118.63 - - 102.9 | 27.48 | 1852 | 3027 | 100 | 308 | P | V
* 2412 110.01 - - 94.28 27.48 18.52 30.27 100 308 A \%
\%
\%
2389.1 62.51 -11.49 74 46.74 27.57 8.56 30.28 102 293 P H
2388.54 48.13 -5.87 54 32.36 27.57 8.56 30.28 102 293 A H
* 2437 123.69 - - 107.96 27.43 8.65 30.27 102 293 P H
802.11ax * 2437 115.59 - - 99.86 27.43 8.65 30.27 102 293 A H
HE20 2484.53 56.46 -17.54 74 40.65 274 8.74 30.25 102 293 P H
BE unmod 2484.04 46.44 -7.56 54 30.63 27.4 8.74 30.25 102 293 A H
tone 2389.66 58.42 -15.58 74 42.66 27.56 8.56 30.28 100 113 P \%
CH 06 2389.94 4759 | -6.41 54 31.83 | 27.56 856 | 3028 | 100 | 113 | A | V
243IMHz | « 2437 123.92 - - 108.19 | 27.43 | 865 | 3027 | 100 | 113 | P | V
* 2437 116.17 - - 100.44 27.43 8.65 30.27 100 113 A \%
2485.86 61.48 -12.52 74 45.66 27.4 8.75 30.25 100 113 P \%
2484.32 47.47 -6.53 54 31.66 27.4 8.74 30.25 100 113 A \%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C12 of C30

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110616B

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7+8+9 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2462 117.31 - - 101.55 274 18.62 30.26 119 289 P H
* 2462 109.1 - - 93.34 27.4 18.62 | 30.26 | 119 | 289 A | H
2489.88 57.75 -16.25 74 41.92 274 18.68 30.25 119 289 P H
802.11ax 2483.96 46.62 -7.38 54 30.81 274 18.66 30.25 119 289 A H
HE20 H
BE unmod H
tone * 2462 118.14 - - 102.38 27.4 18.62 | 30.26 | 100 | 291 P |V
CH11 * 2462 109.82 - - 94.06 27.4 18.62 30.26 100 291 A \%
2462MHz 2483.56 62.33 | -11.67 74 4652 | 27.4 | 1866 | 3025 | 100 | 291 | P | V
2483.52 52.72 -1.28 54 36.91 27.4 18.66 | 30.25 | 100 | 291 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C13 of C30

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110616B

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7+8+9 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2387.28 59.54 -14.46 74 43.76 27.58 18.48 30.28 100 261 P H
2386.58 48.92 -5.08 54 33.14 27.58 18.48 | 30.28 | 100 | 261 A | H
* 2422 115.75 - - 100.02 27.46 18.54 30.27 100 261 P H
* 2422 106.82 - - 91.09 27.46 18.54 30.27 100 261 A H
802.11ax 2489.85 56.27 |-17.73 74 40.44 27.4 18.68 | 30.25 | 100 | 261 | P | H
HE40 Full 2483.9 45.47 -8.53 54 29.66 27.4 18.66 | 30.25 | 100 | 261 A | H
CH 03 2389.24 64.79 -9.21 74 49.03 27.56 18.48 | 30.28 | 100 | 119 P |V
2422MHz 2389.94 52.42 | -1.58 54 36.66 | 27.56 | 18.48 | 30.28 | 100 | 119 | A | V
* 2422 115.13 - - 99.4 27.46 18.54 30.27 100 119 P \%
* 2422 106.65 - - 90.92 27.46 18.54 | 30.27 | 100 | 119 AV
2497.9 56.49 -17.51 74 40.65 274 18.69 30.25 100 119 P \%
2484.04 45.64 -8.36 54 29.83 27.4 18.66 | 30.25 | 100 | 119 AV
2389.38 63.65 | -10.35 74 47.89 27.56 18.48 | 30.28 | 102 | 264 P H
2389.94 52.41 -1.59 54 36.65 27.56 18.48 30.28 102 264 A H
* 2437 115.77 - - 100.04 27.43 18.57 30.27 102 264 P H
* 2437 107.47 - - 91.74 27.43 18.57 30.27 102 264 A H
802.11ax 2486.21 57.19 |-16.81 74 41.37 27.4 1867 | 3025 | 102 | 264 | P | H
HE40 Full 2483.62 46.89 -7.11 54 31.08 274 18.66 30.25 102 264 A H
CH 06 2320.22 56.88 -17.12 74 40.97 27.86 18.35 30.3 102 195 P \%
2437MHz 2389.8 47.09 | -6.91 54 3133 | 2756 | 1848 | 3028 | 102 | 195 | A | V
* 2437 115.35 - - 99.62 27.43 18.57 30.27 102 195 P \%
* 2437 107.53 - - 91.8 27.43 18.57 30.27 102 195 A \%
2483.5 61.25 -12.75 74 45.44 27.4 18.66 30.25 102 195 P \%
2483.55 50.17 -3.83 54 34.36 27.4 18.66 30.25 102 195 A \%
TEL : 886-3-327-3456 Page Number : C14 of C30

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110616B

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7+8+9 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2364.04 56.92 -17.08 74 41.06 27.72 18.43 30.29 100 261 P H
2386.44 45.53 -8.47 54 29.76 27.58 18.47 | 30.28 | 100 | 261 A H
* 2452 113.59 - - 97.85 274 18.6 30.26 100 261 P H
* 2452 105.2 - - 89.46 274 18.6 30.26 100 261 A H
802.11ax 2484.32 63.71 -10.29 74 47.9 27.4 18.66 | 30.25 | 100 | 261 P H
HE40 Full 2484.6 52.72 -1.28 54 36.91 27.4 18.66 30.25 100 261 A H
CH 09 2373 57.84 -16.16 74 42.02 27.66 18.45 | 30.29 | 100 | 192 P Y
2452MHz 2389.52 4531 | -8.69 54 2955 | 2756 | 1848 | 30.28 | 100 | 192 | A | V
* 2452 113.62 - - 97.88 27.4 18.6 30.26 | 100 | 192 P Y,
* 2452 105.18 - - 89.44 27.4 18.6 30.26 | 100 | 192 AV
2485.02 61.42 -12.58 74 45.6 274 18.67 30.25 100 192 P \%
2485.86 50.72 -3.28 54 34.9 27.4 18.67 | 30.25 | 100 | 192 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C15 of C30

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110616B

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7+8+9 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4844 40.87 -33.13 74 51.69 31.19 13.36 55.37 100 0 P H
7266 4486 | -29.14 74 48.8 36.26 16.05 | 56.25 | 100 0 P H
802 11ax 17970 59.56 | -14.44 74 4251 | 48.67 | 25.67 | 57.29 | 100 0 P | H
HE40 Full 17970 47.56 -6.44 54 30.51 48.67 25.67 57.29 100 0 A H
CH 03 4844 40.66 |-33.34 74 51.48 31.19 13.36 | 55.37 | 100 0 P |V
2422MHz 7266 4507 |-28.93 74 49.01 | 36.26 | 16.05 | 56.25 | 100 0 P | V
17970 60.2 -13.8 74 43.15 48.67 25.67 57.29 100 0 P \%
17970 47.43 -6.57 54 30.38 48.67 25.67 57.29 100 0 A \%
4874 40.33 -33.67 74 51.19 31.15 13.36 55.37 100 0 P H
7311 46.04 | -27.96 74 49.72 36.42 16.16 | 56.26 | 100 0 P H
802.11ax 17985 59.65 -14.35 74 42.28 48.99 25.67 57.29 100 0 P H
HE40 Full 17985 47.83 -6.17 54 30.46 48.99 25.67 57.29 100 0 A H
CH 06 4874 40.64 | -33.36 74 51.5 31.15 13.36 | 55.37 | 100 0 P |V
2437MHz 7311 46.51 | -27.49 74 50.19 | 36.42 | 16.16 | 56.26 | 100 0 P |V
17985 60.2 -13.8 74 42.83 48.99 25.67 57.29 100 0 P \%
17985 47.87 -6.13 54 30.5 48.99 25.67 | 57.29 | 100 0 AV
4904 39.86 -34.14 74 50.76 31.12 13.36 55.38 100 0 P H
7356 46.7 -27.3 74 50.2 36.49 16.28 56.27 100 0 P H
802.11ax 17985 59.42 |-14.58 74 42,05 | 4899 | 25.67 | 57.29 | 100 0 P | H
HE40 Full 17985 47.77 -6.23 54 304 48.99 25.67 57.29 100 0 A H
CH 09 4904 39.86 -34.14 74 50.76 31.12 13.36 55.38 100 0 P \%
2452MHz 7356 46.7 -27.3 74 50.2 36.49 | 16.28 | 56.27 | 100 0 P |V
17985 59.42 -14.58 74 42.05 48.99 25.67 57.29 100 0 P \%
17985 47.77 -6.23 54 30.4 48.99 25.67 57.29 100 0 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C16 of C30

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110616B

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 M unmod tone (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7+8+9 (MHz) (dBpVv/im)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
2383.64 65.71 -8.29 74 49.92 27.6 18.47 | 30.28 100 295 P H
2384.48 50.8 -3.2 54 35.02 27.59 18.47 30.28 100 295 A H
* 2422 115.16 - - 99.43 27.46 18.54 | 30.27 100 295 P H
* 2422 106.73 - - 91 27.46 18.54 | 30.27 100 295 A H
802.11ax
2484.88 57.03 -16.97 74 41.21 27.4 18.67 30.25 100 295 P H
HE40
24835 46.1 -7.9 54 30.29 27.4 18.66 | 30.25 100 295 A H
M unmod
2384.48 69.41 -4.59 74 53.63 27.59 18.47 30.28 100 216 P V
tone CH 03
2383.36 51.42 -2.58 54 35.63 27.6 18.47 | 30.28 100 216 A \Y
2422MHz
* 2422 116.81 - - 101.08 27.46 18.54 30.27 100 216 P V
* 2422 107.22 - - 91.49 27.46 18.54 30.27 100 216 A V
2485.37 56.9 -17.1 74 41.08 27.4 18.67 30.25 100 216 P \Y%
2486.49 46.1 -7.9 54 30.28 27.4 18.67 30.25 100 216 A V
2389.66 62.06 -11.94 74 46.3 27.56 18.48 30.28 100 258 P H
2389.8 51.3 2.7 54 35.54 27.56 18.48 | 30.28 100 258 A H
* 2437 114.1 - - 98.37 27.43 18.57 30.27 100 258 P H
802.11ax * 2437 105.78 - - 90.05 27.43 18.57 30.27 100 258 A H
HE40 2484.32 65.75 -8.25 74 49.94 27.4 18.66 30.25 100 258 P H
M unmod 2483.5 53.15 -0.85 54 37.34 27.4 18.66 30.25 100 258 A H
tone 2389.8 57.95 -16.05 74 42.19 27.56 18.48 30.28 144 216 P V
CH 06 2388.54 47.7 -6.3 54 31.93 27.57 18.48 | 30.28 | 144 | 216 | A | V
2437TMHz | « 2437 113.69 - - 97.96 | 27.43 | 1857 | 3027 | 144 | 216 | P | V
* 2437 105.92 - - 90.19 27.43 18.57 30.27 144 216 A \Y
2484.6 61.07 -12.93 74 45.26 27.4 18.66 30.25 144 216 P \Y
2483.5 48.01 -5.99 54 32.2 27.4 18.66 30.25 144 216 A \Y
TEL : 886-3-327-3456 Page Number : C17 of C30
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110616B

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7+8+9 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2317.7 56.99 -17.01 74 41.08 27.86 18.35 30.3 100 258 P H
2385.74 46.11 -7.89 54 30.33 27.59 18.47 | 30.28 | 100 | 258 A H
* 2452 113.97 - - 98.23 274 18.6 30.26 100 258 P H
802.11ax | * 2452 105.85 - - 90.11 27.4 186 | 3026 | 100 | 258 | A | H
HE40 2483.55 62 -12 74 46.19 27.4 18.66 | 30.25 | 100 | 258 P H
M unmod 2485.51 50.17 -3.83 54 34.35 27.4 18.67 | 30.25 | 100 | 258 A H
tone 2365.58 56.78 -17.22 74 40.92 27.71 18.44 | 30.29 | 100 | 217 P Y
CH 09 2372.02 45.97 -8.03 54 30.14 27.67 18.45 30.29 100 217 A \%
2452MHz |« 2452 113.44 - - 97.7 27.4 186 | 3026 | 100 | 217 | P | V
* 2452 105.53 - - 89.79 27.4 18.6 30.26 | 100 | 217 AV
2483.55 59.88 -14.12 74 44.07 274 18.66 30.25 100 217 P \%
2487.68 47.77 -6.23 54 31.95 27.4 18.67 30.25 100 217 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C18 of C30

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110616B

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 BE unmod tone (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7+8+9 (MHz) (dBpVv/im)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
2389.94 66.27 -7.73 74 50.51 27.56 18.48 | 30.28 | 100 259 P H
2389.38 49.79 -4.21 54 34.03 27.56 18.48 30.28 100 259 A H
* 2422 114.97 - - 99.24 27.46 18.54 | 30.27 | 100 259 P H
* 2422 107.33 - - 91.6 27.46 18.54 | 30.27 | 100 259 A H
802.11ax
2486.84 56.55 -17.45 74 40.73 27.4 18.67 30.25 100 259 P H
HE40
2486.49 46.47 -7.53 54 30.65 27.4 18.67 | 30.25 | 100 259 A H
BE unmod
2385.32 61.84 -12.16 74 46.06 27.59 18.47 30.28 155 107 P \Y
tone CH 03
2388.68 49.16 -4.84 54 33.39 27.57 18.48 | 30.28 | 155 107 A Y,
2422MHz
* 2422 115.53 - - 99.8 27.46 18.54 30.27 155 107 P \Y
* 2422 107.61 - - 91.88 27.46 18.54 30.27 155 107 A \Y
2492.02 56.64 -17.36 74 40.81 27.4 18.68 30.25 155 107 P \%
2483.5 46.49 -7.51 54 30.68 27.4 18.66 | 30.25 | 155 107 A \Y,
2389.8 71.41 -2.59 74 55.65 27.56 18.48 30.28 100 259 P H
2389.94 52.53 -1.47 54 36.77 27.56 18.48 30.28 100 259 A H
* 2437 117.82 - - 102.09 27.43 18.57 30.27 100 259 P H
802.11ax * 2437 109.41 - - 93.68 27.43 18.57 30.27 100 259 A H
HE40 2487.47 63.31 -10.69 74 47.49 27.4 18.67 30.25 100 259 P H
BE unmod 2483.69 46.68 -7.32 54 30.87 27.4 18.66 30.25 100 259 A H
tone 2389.94 71.69 -2.31 74 55.93 27.56 18.48 30.28 105 331 P \%
CH 06 2389.94 52.84 -1.16 54 37.08 2756 | 1848 | 3028 | 105 | 331 | A |V
2437TMHz | « 2437 115.66 - - 99.93 | 27.43 | 1857 | 3027 | 105 | 331 | P | V
* 2437 107.91 - - 92.18 27.43 18.57 30.27 105 331 A V
2484.04 66.53 -7.47 74 50.72 27.4 18.66 30.25 105 331 P \%
2483.5 51.47 -2.53 54 35.66 27.4 18.66 30.25 105 331 A V
TEL : 886-3-327-3456 Page Number : C19 of C30
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110616B

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7+8+9 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2325.68 57.97 -16.03 74 42.06 27.85 18.36 30.3 100 296 P H
2388.96 46.29 -7.71 54 30.52 27.57 18.48 | 30.28 | 100 | 296 A H
* 2452 114.25 - - 98.51 274 18.6 30.26 100 296 P H
802.11ax | * 2452 106.28 - - 90.54 | 27.4 186 | 30.26 | 100 | 296 | A | H
HE40 2483.5 61.74 -12.26 74 45.93 27.4 18.66 | 30.25 | 100 | 296 P H
BE unmod 2483.55 48.53 -5.47 54 32.72 274 18.66 30.25 100 296 A H
tone 2382.94 56.73 -17.27 74 40.94 27.6 18.47 | 30.28 | 100 | 107 P Y
CH 09 2389.38 4629 | -7.71 54 3053 | 2756 | 18.48 | 30.28 | 100 | 107 | A | V
2452MHz | « 2452 114.76 - - 99.02 27.4 186 | 30.26 | 100 | 107 | P | V
* 2452 106.41 - - 90.67 27.4 18.6 30.26 | 100 | 107 AV
2485.72 63.23 -10.77 74 47.41 274 18.67 30.25 100 107 P \%
2487.26 49.1 -4.9 54 33.28 27.4 18.67 | 30.25 | 100 | 107 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C20 of C30
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110616B

Emission above 18GHz

2.4GHz WIFI 802.11ax HE20 (SHF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7+8+9 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
19225 39.32 -34.68 74 44.66 37.92 20.54 54.26 100 0 P H
H
H
H
H
H
H
H
H
H
2.4GHz H
802.11ax H
HE20 21430 40.52 -33.48 74 44.33 38.06 21.16 | 53.49 | 100 0 P \Y
SHF \Vj
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%

1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : C21 of C30
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110616B

Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7+8+9 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
63.95 32.33 -7.67 40 52 11.94 1.11 32.78 100 0 P H
83.35 31.8 -8.2 40 49.18 13.93 1.31 32.68 - - P H
178.41 33.01 -10.49 43.5 48.41 15.25 2.04 32.84 - - P H
480.08 34.84 -11.16 46 39.95 23.79 3.6 32.6 - - P H
745.86 32.53 -13.47 46 32.32 28.13 4.54 32.61 - - P H
940.83 33.98 -12.02 46 29.98 30.36 5.19 31.78 - - P H
H
H
H
H
2.4GHz H
802.11ax H
HE20 57.16 31.83 -8.17 40 51.33 12.24 1.02 32.81 100 312 Q \%
LF 64.92 34.55 -5.45 40 54.23 11.92 1.12 32.78 106 10 Q \%
178.41 35.27 -8.23 43.5 50.67 15.25 2.04 32.84 - - P \%
480.08 43.43 -2.57 46 48.54 23.79 3.6 32.6 100 | 266 Q | V
715.79 32.05 -13.95 46 32.9 27 4.48 32.47 - - P \%
947.62 34.18 -11.82 46 29.73 30.7 5.2 31.68 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number 1 C22 of C30
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110616B

<TXBF Mode>

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

6+7+8+9 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2389.8 60.33 -13.67 74 44.57 27.56 18.48 30.28 100 288 P H
2390 51.13 -2.87 54 35.37 27.56 18.48 | 30.28 | 100 | 288 A H
* 2412 117.32 - - 101.59 27.48 18.52 30.27 100 288 P H
* 2412 107.9 - - 92.17 27.48 18.52 30.27 100 288 A H
802.11ax H
HE20 Full H
CH 01 2389.065 59.71 -14.29 74 43.94 27.57 18.48 | 30.28 | 100 | 305 P \Y
2412MHz 2389.8 50.23 -3.77 54 34.47 27.56 18.48 | 30.28 | 100 | 305 A |V
* 2412 119.49 - - 103.76 27.48 18.52 | 30.27 | 100 | 305 P Y,
* 2412 110.39 - - 94.66 27.48 18.52 | 30.27 | 100 | 305 AV
\%
\%
2337.86 56.89 -17.11 74 40.98 27.82 18.39 30.3 100 282 P H
2388.96 46.29 -7.71 54 30.52 27.57 18.48 30.28 100 282 A H
* 2437 119.39 - - 103.66 27.43 18.57 30.27 100 282 P H
* 2437 111.72 - - 95.99 27.43 18.57 30.27 100 282 A H
802.11ax 2483.76 56.86 | -17.14 74 41.05 27.4 18.66 | 30.25 | 100 | 282 | P | H
HEZ20 Full 2484.25 46.33 -7.67 54 30.52 27.4 18.66 30.25 100 282 A H
CH 06 2389.94 57.66 -16.34 74 41.9 27.56 18.48 30.28 100 308 P \%
2437MHz 2389.24 46.54 -7.46 54 30.78 27.56 18.48 | 30.28 | 100 | 308 A |V
* 2437 120.11 - - 104.38 27.43 18.57 30.27 100 308 P \%
* 2437 112.71 - - 96.98 27.43 18.57 30.27 100 308 A \%
2486.07 56.75 -17.25 74 40.93 27.4 18.67 30.25 100 308 P \%
2483.76 46.43 -7.57 54 30.62 27.4 18.66 30.25 100 308 A \%

TEL : 886-3-327-3456 Page Number : C23 of C30
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR110616B

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7+8+9 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2462 115.93 - - 100.17 274 18.62 30.26 100 120 P H
* 2462 109.37 - - 93.61 27.4 18.62 | 30.26 | 100 | 120 A H
2483.8 62.55 -11.45 74 46.74 274 18.66 30.25 100 120 P H
2483.8 51.08 -2.92 54 35.27 274 18.66 30.25 100 120 A H
8802.11ax H
HE20 Full H
CH11 * 2462 116.49 - - 100.73 27.4 18.62 | 30.26 | 100 | 270 P \Y
2462MHz * 2462 105.02 - - 89.26 27.4 18.62 30.26 100 270 A \%
2483.56 60.8 -13.2 74 44.99 27.4 18.66 | 30.25 | 100 | 270 P Y,
2483.52 51.5 -2.5 54 35.69 27.4 18.66 | 30.25 | 100 | 270 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR110616B

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7+8+9 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
4824 4755 |-26.45 74 58.4 31.15 | 13.36 | 55.36 | 100 0 P | H
17970 59.49 |-14.51 74 42.44 | 48.67 | 25.67 | 57.29 | 100 0 P | H
802.11ax 17970 47.47 -6.53 54 30.42 | 4867 | 2567 | 57.29 | 100 0 A | H
HE20 Full H
CHO1 4824 4599 |-28.01 74 56.84 | 31.15 | 13.36 | 55.36 | 100 0 P |V
2412MHz 17970 60.32 |-13.68 74 43.27 48.67 | 25.67 | 57.29 | 100 0 P |V
17970 4731 | -6.69 54 30.26 | 48.67 | 2567 | 57.29 | 100 0 AV
Y
4874 4541 | -28.59 74 56.27 | 31.15 | 13.36 | 55.37 | 100 0 P | H
7311 46.66 |-27.34 74 50.34 | 36.42 | 16.16 | 56.26 | 100 0 P | H
802.11ax 17985 59.16 |-14.84 74 4179 | 48.99 | 25.67 | 57.29 | 100 0 P | H
HE20 Full 17985 4781 | -6.19 54 30.44 | 4899 | 2567 | 57.29 | 100 0 A | H
CH 06 4874 41.82 |-32.18 74 52.68 | 31.15 | 13.36 | 55.37 | 100 0 P |V
2437MHz 7311 4577 |-28.23 74 49.45 36.42 | 16.16 | 56.26 | 100 0 P |V
17985 59.32 | -14.68 74 41.95 | 48.99 | 25.67 | 57.29 | 100 0 P |V
17985 4778 | -6.22 54 3041 | 4899 | 2567 | 57.29 | 100 0 A |V
4924 47.34 | -26.66 74 58.16 31.2 13.36 | 55.38 | 100 0 P | H
7386 4487 |-29.13 74 48.36 | 36.43 | 16.36 | 56.28 | 100 0 P | H
802.11ax 17970 58.9 -15.1 74 41.85 | 48.67 | 25.67 | 57.29 | 100 0 P | H
HE20 Full 17970 47.44 | -6.56 54 30.39 | 4867 | 2567 | 57.29 | 100 0 A | H
CH 11 4924 43.96 |-30.04 74 54.78 31.2 13.36 | 55.38 | 100 0 P |V
2462MHz 7386 4559 | -28.41 74 49.08 36.43 | 16.36 | 56.28 | 100 0 P |V
17970 59.02 |-14.98 74 4197 | 48.67 | 25.67 | 57.29 | 100 0 P |V
17970 47.47 -6.53 54 30.42 | 4867 | 2567 | 57.29 | 100 0 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C25 of C30

FAX : 886-3-328-4978




SPORTON LAB.
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Report No. : FR110616B

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7+8+9 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV)| (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
2389.1 64.06 -9.94 74 48.29 27.57 18.48 | 30.28 100 240 P H
2388.82 51.72 -2.28 54 35.95 27.57 18.48 30.28 100 240 A H
* 2422 117.01 - - 101.28 27.46 18.54 | 30.27 100 240 P H
* 2422 104.65 - - 88.92 27.46 18.54 | 30.27 100 240 A H
802.11ax 2499.3 55.87 -18.13 74 40.03 274 18.69 30.25 100 240 P H
HE40 Full 2486.14 45.69 -8.31 54 29.87 27.4 18.67 30.25 100 240 A H
CHO03 2389.8 61.71 -12.29 74 45.95 27.56 18.48 30.28 100 104 P \%
2422MHz 2389.94 52.31 | -1.69 54 36.55 | 27.56 | 18.48 | 30.28 | 100 | 104 | A | V
* 2422 115.14 - - 99.41 27.46 18.54 30.27 100 104 P \%
* 2422 105.61 - - 89.88 27.46 18.54 30.27 100 104 A \%
2485.72 56.44 -17.56 74 40.62 27.4 18.67 30.25 100 104 P \%
2485.72 45.66 -8.34 54 29.84 274 18.67 30.25 100 104 A \%
2389.94 58.11 -15.89 74 42.35 27.56 18.48 30.28 100 241 P H
2389.94 48.1 -5.9 54 32.34 27.56 18.48 30.28 100 241 A H
* 2437 114.37 - - 98.64 27.43 18.57 30.27 100 241 P H
* 2437 109.12 - - 93.39 27.43 18.57 30.27 100 241 A H
802.11ax 2484.18 57.3 -16.7 74 41.49 274 18.66 30.25 100 241 P H
HE40 Full 2485.79 46.08 -7.92 54 30.26 27.4 18.67 30.25 100 241 A H
CH 06 2389.8 58.26 -15.74 74 42.5 27.56 18.48 30.28 100 105 P \%
2437MHz 2389.94 4799 | -6.01 54 3223 | 2756 | 1848 | 3028 | 100 | 105 | A | V
* 2437 117.06 - - 101.33 27.43 18.57 30.27 100 105 P \%
* 2437 107.37 - - 91.64 27.43 18.57 30.27 100 105 A \%
2484.11 60.73 -13.27 74 44.92 27.4 18.66 30.25 100 105 P \%
2483.62 50.64 -3.36 54 34.83 27.4 18.66 | 30.25 100 105 A \%
TEL : 886-3-327-3456 Page Number : C26 of C30
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7+8+9 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2380.98 56.82 -17.18 74 41.03 27.61 18.46 30.28 100 300 P H
2349.48 45.49 -8.51 54 29.57 27.8 18.41 | 30.29 | 100 | 300 A H
* 2452 110.22 - - 94.48 274 18.6 30.26 100 300 P H
* 2452 101.76 - - 86.02 274 18.6 30.26 100 300 A H
802.11ax 2485.58 58.08 -15.92 74 42.26 27.4 18.67 | 30.25 | 100 | 300 P H
HE40 Full 2486 48 -6 54 32.18 27.4 18.67 | 30.25 | 100 | 300 A H
CH 09 2363.2 57.34 -16.66 74 41.48 27.72 18.43 | 30.29 | 100 | 279 P Y
2452MHz 2389.38 45.72 | -8.28 54 29.96 | 2756 | 1848 | 30.28 | 100 | 279 | A | V
* 2452 111.59 - - 95.85 27.4 18.6 30.26 | 100 | 279 P Y,
* 2452 102.07 - - 86.33 27.4 18.6 30.26 | 100 | 279 AV
2483.97 56.99 -17.01 74 41.18 274 18.66 30.25 100 279 P \%
2483.5 50.14 -3.86 54 34.33 27.4 18.66 | 30.25 | 100 | 279 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR110616B

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7+8+9 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)/(H/V)
4844 40.26 -33.74 74 51.08 31.19 13.36 55.37 100 0 P H
7266 44.6 -29.4 74 48.54 36.26 16.05 | 56.25 100 0 P H
802 11ax 17985 59.95 |-14.05 74 4258 | 4899 | 25.67 | 57.29 | 100 0 P | H
HE40 Full 17985 47.97 -6.03 54 30.6 48.99 25.67 57.29 100 0 A H
CHO03 4844 40.14 -33.86 74 50.96 31.19 13.36 | 55.37 100 0 P \%
2422MHz 7266 4496 | -29.04 74 48.9 36.26 | 16.05 | 56.25 | 100 0 P | V
17985 59.36 -14.64 74 41.99 48.99 25.67 57.29 100 0 P \%
17985 47.88 -6.12 54 30.51 48.99 25.67 57.29 100 0 A \%
4874 40.17 -33.83 74 51.03 31.15 13.36 55.37 100 0 P H
7311 45.72 -28.28 74 49.4 36.42 16.16 | 56.26 100 0 P H
802.11ax 17970 60.16 -13.84 74 43.11 48.67 25.67 57.29 100 0 P H
HE40 Full 17970 47.49 -6.51 54 30.44 48.67 25.67 57.29 100 0 A H
CH 06 4874 40.57 -33.43 74 51.43 31.15 13.36 55.37 100 0 P \%
2437MHz 7311 45.65 |-28.35 74 49.33 | 36.42 | 16.16 | 56.26 | 100 0 P |V
17970 59.72 -14.28 74 42.67 48.67 25.67 57.29 100 0 P \%
17970 47.79 -6.21 54 30.74 48.67 25.67 57.29 100 0 A \%
4904 45.98 -28.02 74 56.88 31.12 13.36 55.38 400 0 P H
7356 46.27 -27.73 74 49.77 36.49 16.28 56.27 100 0 P H
802.11ax 17985 60.12 |-13.88 74 4275 | 48.99 | 25.67 | 57.29 | 100 0 P | H
HE40 Full 17985 47.78 -6.22 54 30.41 48.99 25.67 57.29 100 0 A H
CH 09 4904 40.59 -33.41 74 51.49 31.12 13.36 55.38 100 0 P \%
2452MHz 7356 45.66 | -28.34 74 49.16 | 36.49 | 16.28 | 56.27 | 100 0 P |V
17985 59.67 -14.33 74 42.3 48.99 25.67 57.29 100 0 P \%
17985 47.68 -6.32 54 30.31 48.99 25.67 57.29 100 0 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-3456 Page Number 1 C29 of C30
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FCC RADIO TEST REPORT

Report No. : FR110616B

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-328-4978

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7+8+9 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-3456 Page Number : C30 of C30
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Appendix D. Radiated Spurious Emission Plots

Temperature : 20 ~ 25°C

Test Engineer : Karl Hou, Caster Liao, and Andy Yang
Relative Humidity : |50 ~ 60%

Note symbol

-L Low channel location

-R High channel location

TEL : 886-3-327-3456 Page Number : D1 of D117
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR110616B

<STBC Mode>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

6+7+8+9 Horizontal

Fundamental

) (@BuVim) Date: 2021.03.06 vel (dBuVim) Date: 2021.03.06
1300 1300
1
1200 = 1200
o
00| # 0|
1000 4

7/ 1000
90| / 904
s00) S04 AT
700 ya 700

60.0{ 1 . 60.0|
50.0f W/ 5n.nmwmm»wmmwww~mmwwmmw e e |
s
Site :03CH16-HY Site 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 HORIZONTAL
o oabbon s sonrssconomes s it o000 bogks T saamoa sartActo
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o /
p ‘
s04) / 804
09 JJ 609 o
s0d s 500 —
400 PSS
Site 1 03CH16-HY Site 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition 'AV6_54 3m 9120D_1522 HORIZONTAL
o i e St

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg.
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Report No. : FR110616B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

6+7+8+9

Vertical

Fundamental

A (@Buvim)

Date: 2021-03.06

Avg.

+ RBW:1000.000KHZ VBW:3.000KHz SWT:Auto

g
| /
800 200 PEAK 74
I
50.0| 500} MhW“MWMMwWWMM
g
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
ROWAIOUE00K 2 VOWRRO0000RHE SWT > REWATOOODO0z TOWASO00000KHE SWTALTS
Peak
1100/ o 100
4
e
wd
s00) T 504 N R =t e a——
40.0| B
d
Site :03CH16-HY Site 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL

RBW:1000.000KHZ VBW:3.000KHz SWT:Auto
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

6+7+8+9

Horizontal

Fundamental

A (@Buvim) Date: 2021.03.06

Avg.

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

o
10| / o)
w
800 200 PEAK 74
60| . — 600 WWW S -
50.0/ 50,0]ctirprrmsbot i b
m
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 HORIZONTAL
REWIDOS O VB OKTte SW s RO IO0 DR WSO ORHE SW Tt
Peak
10 /V\ 10g
o
w
u
Site :03CH16-HY Site 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL

RBW:1000.000KHz VBW:3.000KHz SWT:Auto
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

6+7+8+9 Horizontal Fundamental

A (@Buvim) Date: 2021.03.06
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g
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Peak Left blank
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Rep

ort No. : FR110616B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

6+7+8+9

Vertical

Fundamental

Avg.

o
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RO 0ORs DS 000Ks 1 ST Auto
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Report No. : FR110616B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

6+7+8+9

Avg.
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CH11 2462MHz
6+7+8+9 Horizontal Fundamental
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Report No. : FR110616B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

6+7+8+9
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Avg.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz
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o oabbon s sonrssconomes s it o000 bogks T saamoa sartActo
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400 40,0
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Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition 'AV6_54 3m 9120D_1522 HORIZONTAL

RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110616B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

6+7+8+9

Vertical

Fundamental

A (@Buvim)

Date: 2021-03.06
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Condition : AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110616B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

6+7+8+9

Horizontal

Fundamental

A (@Buvim)
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Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110616B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

6+7+8+9 Horizontal Fundamental

A (@Buvim) Date: 2021.03.06
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s
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Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL
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Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110616B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

6+7+8+9

Vertical

Fundamental
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Condition : AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110616B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11g CHO6 2437MHz - R
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110616B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

6+7+8+9

Horizontal

Fundamental

A (@Buvim) Date: 2021.03.06
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110616B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

6+7+8+9

Vertical

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
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Condition : AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110616B

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

6+7+8+9

Horizontal
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Avg.

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto
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Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 HORIZONTAL
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Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110616B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CHO1 2412MHz
6+7+8+9 Vertical Fundamental
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Condition 1 AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL
: RBW:1000.000KHz VBW:0.300KHz SWT:Auto RBW:1000.000KHz VBW:0.300KHz SWT:Auto
Avg.

TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110616B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - L

6+7+8+9 Horizontal

Fundamental
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el Date: 2021030
1300 1300

1200 , 1200

10| / a o

1000

e
809 809 PEAK 74
SO PP RPUP VS VAR PR Ly |

O e
[OF Swipm— L

400 00|
300) 300)
200] 200)
100] 100
3102320, 2340, 2360, 2360, 2400, 2420, 2a40. 24 000 300, f500. 1700 1500 2100 2300 2600. 2700, 3000
Frequency (Hz) Frequency (MiHz)
+03CHI6-HY 03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 20210306 el dBuVim) Date: 20210306
1300 1300
1200 1200
10| 0g|
1000 4 1000
90| 90|
s00) 200)
704 T nd
500 L 600 EE
500] 500) o Rl ———
R R I — SO S
400 20—
300) 300)
200] 200)
100] 100
3102320, 2340, 2360, 2380, 2400, 220, 2440 2450 000 300, 1500 1700, 1500 2100 2300, 2600. 2700, 3000
Frequency (1Hz) Frequency (MHz)
Site +03CH16-HY Site 03CH16-HY
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+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg.

TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110616B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - R

6+7+8+9 Horizontal Fundamental
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Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110616B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH06 2437MHz - L
6+7+8+9 Vertical
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Avg.

TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR110616B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

6+7+8+9
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Fundamental
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Left blank

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110616B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

6+7+8+9

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:0.300KHz SWT:Auto
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110616B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH11 2462MHz
6+7+8+9 Vertical

Fundamental
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Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110616B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 M unmod tone (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 M unmod tone CHO1 2412MHz
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Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110616B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 M unmod tone CHO1 2412MHz
6+7+8+9 Vertical Fundamental
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S RBWIOOB0OR I VWSO 0Oz SW TAuto R EOOOOASt R0 D00z SWTiAuto
Peak
-
s00) 500 I e
40.0| 40, Qf T
Site 03CH16-HY Site 03CH16-HY
Condition 1 AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL
ROHO% 000N VBT 00k ST At

RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-3456

Page Number : D64 of D117
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR110616B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 M unmod tone CH09 2452MHz - R

6+7+8+9

Fundamental

Peak

1000 JKW\ .
o oyl W
60 M“N
8 WH i, oo
s v
P
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHzZ SWT:Auto

Left blank

Avg.

el (gBuvim)

Date: 20210331

1300
1200
1100
—
1004
andl ey /( h
20.0| N‘\/‘W\,« ‘\/\’\
700} K
60| e AvG_BE 54
500 e
00
300|
200
100]
TR T 250, z460 ZaT0. Za0. Zas0. 7500
Frequency (WHz)
site 03CH16-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110616B

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 BE unmod tone (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 BE unmod tone CHO3 2422MHz - L

6+7+8+9 Horizontal Fundamental

) (@Buvim) Date: 20210331

1 (dBuVim) Date: 20210331

1300
1200

;
vod] W“/\/ 1109

PRk 74
70.0/ wf)“ 700/
o AT

o o) .
S SO P S . S
soo M s | s00) O P O

}» wd
wd ‘- 2
xd | d
o ‘ wd
R TR BT
- Frmncy
Site. :03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 HORIZONTAL
REWAI003000kHs VBWE 3000000k SWAuta REW000000Kk 1z TEW-3000000GHz SWTAuto
o J— . p—
0 wad
b 1
g g
g - g
wd p \fﬁ i g
wd } wd
d iy
600 il 609 A6 54
s00) — s s |
e e s e —
40.0| Qg
wd 2
nd d
o wd
R o
= T e
Site :03CH16-HY Site. 03CH16-HY
Condition AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORTZONTAL
ABWHO30000K 12 VBV 00K SWT:Ato

RBW:1000.000KHz VBW:1000KHz SWT:Auto

Avg.

TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110616B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 BE unmod tone CHO3 2422MHz - R

6+7+8+9 Horizontal Fundamental
100N
e
g
70.0| »‘WMA
s Wit W
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak Left blank

e amuvim) Date: 20210331
1300
120
o)
mn,o’\w
soql 1
s00)
704
60| iy 3
s0q et - e —
40.0| E—
304
20
100
T 7350 ED 2470, 750 T 0
Froauency ()
Site 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D67 of D117



FCC RADIO

SPORTON LAB.

TEST REPORT

Report No. : FR110616B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 BE unmod tone CHO3 2422MHz - L

6+7+8+9

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

o1 0Buvim) Date: 20210331 ) Bavim) Date: 2021.0331
1300 1300)
1200 1200) v
1100 ) el 1109
A
50| 900)
809 i, 800 PERK T
70,0 | 700 ‘}Lm
600 600) B
e e e e e v F i A
500 Bttt
400 400)
300 300)
20| 200)
100] 100)
0720, a0 700, 7300, 240, 0. 2440, 24 000 100 TR0 100 1800 2100 Za00 700 2700, EC
Frequency (WHa) Freauency (Wiz)
site +03CHI6-HY 03CH16-HY
Condition + PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK_74 3m 9120D>_1522 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
el 0Buvim) Date: 20210331 ) @Bavim) Dote: 2021.0331
1300 1300)
1200 1200)
1100 10g 4
N
1004 1004)
aar
80| s00)
704 700)
b
600 N 600) o]
T
54| S B o === ) ot = s
400 09—
300| 300)
200 200)
100] 100)
0720 a0 760, 7360, 240, 220, 2440, 24 G0 00 10 00 1600 2100 Z00 700 2700, T
Frequency (i) Frequency (Wiz)
site 03CH16-HY site 03CH16-HY
Condition + AV6_BE_54 3m 9120D_1522 VERTICAL Condition

AV6_54 3m 9120D_1522 VERTICAL
RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR110616B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 BE unmod tone CHO3 2422MHz - R

6+7+8+9

Vertical

Fundamental

Peak

el (dBuVim)

Date: 20210331

1300
1200
10.)

ol
o

IO | ey

PEAK_BE_74|

1

50
409
s00f
200
104

430 2840, 2450, 2460,
Frequency (MHz)
$03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHzZ SWT:Auto

2470, 250,

250, 2500

Left blank

Avg.

el (gBuvim)

Date: 20210331

AVG_BE_54|

100]

430 2440, 2450, 2460, 2470, 250,
Frequency (MHz)

Site 03CHI6-HY
Condition * AV6_BE_54 3m 9120D_1522 VERTICAL

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

250,

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110616B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 BE unmod tone CHO06 2437MHz - L

6+7+8+9

Horizontal

Fundamental

e tamuvim) Date: 2021.0331
1300
120
1104 f\w,\
1000 [\
a0

o
704] W
P O W A ——

) @BuVim)

Date: 20210331

1300
1200
o
1000
90.f
50

l PERK 74,

700

P
00k ot A N

L ———

Avg.

d \ 0

g 2

N N R e o e e o e mer mo m

ey o Fesency
sie oacHie+y o3crieHy
Condition +PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 HORIZONTAL
RBWI000000KHz VOW:3000000KHz SWT:Auto RBWI000000K0z VBW:3000.000KHz SWT-Auto

s ooz ooy o 210331
09 g
- 1o
09 09
10 P 1009
900/ ™ 90.0f
g wg
o od
ad > wd o
ad — 7 s ——— ==
o o
d s
xd 2
ad o

e me me mewe W m o e e e T mer  mo  m

ety o Fresency
Site +03CH16-HY Site 03CH16-HY
Condition + AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
RBWI000000Kz VBW-L000KHz SWT:Auto

RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110616B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 BE unmod tone CHO06 2437MHz - R

6+7+8+9 Horizontal Fundamental

el (dBuVim) Date: 20210331

SN

Yoy
7 WW“WW e

430 2840, 2450,

2460, 2470, 250, 250, 2500
Frequency (MHz)
$03CHI6-HY
Condition +PEAK_BE_74 3m 91200_1522 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak Left blank

. oats 2210331
1300
1200
o)
B iUATY
500
700
609 mﬂ A6 B 54
s0.0) R
and I
300
200
109
T CHNN” T =
reauency i)
Site 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110616B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 BE unmod tone CHO06 2437MHz - L

6+7+8+9

Vertical

Fundamental

Avg.

e tamuvim) Date: 2021.0331 s gBuvim) Dater 20210331
1300 1300
120 1200
1100 M”\f 1109
nd / A nd
a0 a00
i
o o oy ]
600 " s o e A
P - A o b
504 i 500
a0 | 409
304 i 300
20 20
S0, 0. 760, T 7300 7 T 0 oo w0 oo feo Zio0 B 00 700 D
requency (W) Freauency (WHz)
site £03CHI6-HY 03CHI6-HY
Condition :PEAK_BE_74 3m 9120D,_1522 VERTICAL Condition PEAK_74 3m 91200_1522 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
e amuvim) Date:2021.03.31 ) @uvim) Dates 2021.03.31
1300 1300
120 1200
o) o
1004 - m 1000
a0l a0
500 a00)
704 J 704
60 N 60 I E
s00) sonf e AR T——
e Ro— ——— O A —
40 P R
304 300
20 20
100 100
S0, 0. 760, D 7300 7 70, 78 0 oo To. oo feo. 2100 Be0 0o 200, E
requency (W) Frequency (WHe)
site £03CHI6-HY site 03CHI6-HY
Condition  : AV6_BE_54 3m 91200_1522 VERTICAL Condition AVG_54 3m 91200_1522 VERTICAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto

RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR110616B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 BE unmod tone CHO06 2437MHz - R

6+7+8+9

Vertical

Fundamental

el (dBuVim)

Date: 20210331

T
- ‘
“””“"W“Ww 1

o

430 2840, 2450,

Avg.

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

R T Y
eency oy
0acHis Y
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL
| REWAI000.000KHz VBW:3000.000KHz SWT:Auto
- a———
1509
o)
o K
—_
109
N W',
w09
700
60| et
i pras]
.y WWW
Py
200
204
10d
T L RT3
recuency iy
Site 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 VERTICAL

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110616B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 BE unmod tone CH09 2452MHz - L

6+7+8+9 Horizontal

Fundamental

el aBvm) Date 20210331 1 aBuvm) bats 20210331
1304 1504
1204 1204
10 g
=
1004 ra 1000
wd v

90|

J

pERk 74
g Y 1
60 A bt 609 | A——
» R
s0q) D e
400 a0l
200 200
200 By
100 109
S0z, T Ton. 760 700 B a0 om0 o w0 woo e 7o 700 0 700 E
requency (i) Frequency ()
site £03CHI6-HY sire 03CHI6-HY
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 HORIZONTAL
: RBW-1000.000K+Hz VBW:3000.000KHz SWT:Auto RBW1000.000KHz VBW:3000000KHz SWT:Auto
e Buvm) Date:2021.03.31 s gBuvim) Date 20200331
1509) 1309
1200) 1209
110 0g
1000) 1009
s0q) s0q)
s0q) . a0
700 700
saq) o0l R
s . = — g i
400 spgpr e
200 200
200 00
100 109
S0z, T z60. 700 z300 zm. a0, o o e woo 7o 700 o 700 e
requency (i) Frequency ()
Site 03CH16-HY Site. 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition AV6_54 3m 9120D_1522 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto

RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-3456

Page Number : D74 of D117
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR110616B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 BE unmod tone CH09 2452MHz - R

6+7+8+9

Avg.

Site
Condition

2460, 70,
Frequency (MHz)
03CHI6-HY
* AV6_BE_54 3m 91200_1522 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Horizontal Fundamental
110, e
e Sha Tl
s0q) \,ﬁx/ ‘1%
7o) %
00 Whaultr i i |
Condition : PEAK_BE_74 3m 9120D_1522 HORIZONTAL
RBWIOOB0OR VWSO W TLto
Peak Left blank
1000 TV
s00l— ‘/f \‘w’/\*\ //"\\
30.0] /\,/ Y
50 O

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D75 of D117



ssamonias. FCC RADIO TEST REPORT Report No. : FR110616B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 BE unmod tone CH09 2452MHz - L

6+7+8+9 Vertical

Fundamental

el (dBuvim) Date: 20210331 ) @BuVim)

Date: 20210331
1300 1300

1200

e 09|

W

1000 W 1000
90| 90|
s00)

700 ,M# - /

PERK 74,

o 700 1
60.0| Ww’ 60| WWW
50.0/ 5u,nWM»m-m~MWW
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL Condition PEAK_74 3m 9120D_1522 VERTICAL
R 0050082 VO WES000 008z WAt o000k T 000z ST Ao
Peak

200 209

700 700
i

60 ,// 600 e

s00 X

= s0q ———
100

300) 300)

200) 200)

100] 100

3102320, 240, 2360, 2360, 2400, 220, 2440, 24 000 300, 1500 1700, 1900 2100 2300, 2500 2700, 0
Frequency (MHz) Frequency (z)
Site 03CHI6-HY Site 03CHI6-HY
Condition * AV6_BE_54 3m 9120D_1522 VERTICAL Condition AV6_54 3m 9120D_1522 VERTICAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-3456

Page Number : D76 of D117
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110616B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 BE unmod tone CH09 2452MHz - R

6+7+8+9 Vertical Fundamental

el (dBuVim) Date: 20210331

1300
1200

" Mww’“\/«m

a0}

PEAK_BE_74|
700 T
600] -
500)
400
300
200)
100]
430 2840, 2450, 2460, 2470, 250, 250, 2500
Frequency (MHz)
$03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHzZ SWT:Auto

Peak Left blank

el (gBuvim) Date: 20210331

1000) T v
o [ h
sosf w’“% AvG_BE 54

el

400
s04f
200
100

430 2440, 2450, 2460, 2470, 250, 250, 2500
Frequency (MHz)
Site 03CHI6-HY
Condition * AV6_BE_54 3m 9120D_1522 VERTICAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110616B

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

6+7+8+9 Horizontal Vertical

809 PEAK 74| 800/ PEAK_74|
a - s P RS w04 WMWMM
g
et ey
:03CH16-HY 03CH16-HY
Condition : PEAK_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110616B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

6+7+8+9

Horizontal

Vertical

Peak

Avg.

Date: 2021-03.06

PERK 74|

AV

100]

I
VT(MT«MMWWMW“

1000

Site
Condition

2000, 5000, 000 10000 12000 14000,
Frequency (MHz)
£ 03CHI6-HY.

+PEAK_74 3m 9120D_1522 HORTZONTAL

76000,

8000

Date: 20210306

1300
1200
o
1000
900
50

PEAK 74

700
600)

ave_s#]

500
409
300
200
100

B =

000

Site
Condition

2000 500,

03CHI6-HY

PEAK_74 3m 9120D_1522 VERTICAL

E 70000,
Frequency (Hz)

12000, 14000 16000. 13000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110616B

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

6+7+8+9 Horizontal Vertical

bat: 20210306 e Date: 20210306
1304 1504
1204 1204
10 10
100 1004
%0 %0
800 PEAK 74 809 PERK 74
7o) 70d
504 P e we——— s0q 3 ——
10 s 100 e
304 30d
204 204
10 10d
T oo G0 8000, ToouoTauoo 000, Te0mm. 8080 oo W0 w0 B Tooon, 0G0 4000, 16000, 78000
Frequency (i recusncy (i)
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110616B

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

6+7+8+9

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 2021.03.06

1300
1200
0|
1000
S0
800

PERK 74

700]
s00f

VG,

500}
400

200]

100]

h o

000

Condition

W00, 6000, 12000 14000 16000, 16000

8000 10000,
Frequency (1Hz)

+03CH16-HY
+PEAK_74 3m 9120D_1522 HORIZONTAL

vel (dBuVim)

Date: 2021.03.06

1300
1200
ol
1000
90
80

PERK 74

700]
600

VG

s0f
40
300
200
100

5 e e e

000

Condition

400, 6000 8000 10000 12000  14000.
Frequency (MiHz)

03CH16-HY

PEAK_74 3m 9120D_1522 VERTICAL

16000 18000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110616B

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Peak

Avg.

6+7+8+9 Horizontal Vertical
o
p
800) PEAK 74| 209 PEAK 74
70| 700| “
w sl . wisd
s00f - > | ET————— 500 T T e —————— L ——
400f I — 40.0f et
Site 1 03CHI6-HY Site 03CH16-HY
Condition : PEAK_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR110616B

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

6+7+8+9 Horizontal Vertical

bat: 20210306 g Date: 20210306
1304 1504
1204 1204
10 10
100 1004
%0 %0
800 PEAK 74 809 PERK 74
7o) 70d
500 7 P——————— s04 ; S e e — -
10 | a0
304 30d
204 204
10 10d
T oo G0 8000, ToouoTauoo 000, Te0mm. 8080 oo W0 w0 B Tooon, 120G 4000, 16000, 78000
Frequency (i recusncy (i)
Site :03CH16-HY Site. 03CH16-HY
Condition : PEAK_74 3m 9120D_1522 HORIZONTAL Condition PEAK_74 3m 9120D_1522 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110616B

2.4GHz 2400~2483.5MHz

WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CHO1 2412MHz

6+7+8+9

Horizontal

Vertical

Peak

Avg.

A (@Buvim) Date: 20210306

PERK 74

VG
pem

w00 6000, 8000 10000 12000 14000,
Froquency (MHz)

T6000. 18000

£ 03CH16-HY
:PEAK_74 3m 9120D_1522 HORIZONTAL
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)
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2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11 ax HE40 Full CHO6 2437MHz
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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SPORTON LAB.
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Report No. : FR110616B

Emission above 18GHz

2.4GHz WIFI 802.11ax HE20 (SHF)
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Emission above 18GHz

2.4GHz WIFI 802.11ax HE20 (LF)

WIFI 2.4GHz 2400~2483.5MHz
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: RBW:120.000KHz VBW:300.000KHz SWT:0.500sec RBW:120.000KHz VBW:300.000KHz SWT:0500sec

QP/
Peak
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FCC RADIO TEST REPORT

Report No

<TXBF Mode>

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11ax HE20 Full CHO1 2412MHz
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e
700 / 700)
o
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RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto
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FCC RADIO TEST REPORT

Report No. : FR110616B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz
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Vertical
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FCC RADIO TEST REPORT

Report No. : FR110616B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - R
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FCC RADIO TEST REPORT

Report No. : FR110616B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CHO6 2437MHz - L
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Report No. : FR110616B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT
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Report No. : FR110616B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Report No. : FR110616B

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL

Left blank
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CHO3 2422MHz - L
6+7+8+9 Vertical Fundamental
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Vertical Fundamental
——
TN
p \W
g
00l i
b
-
AT
:03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522 VERTICAL
RO T00G000R 1 VoW S0e0 00k SWTiAuto
Peak Left blank
—
o
wod
s

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D103 of D117



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR110616B
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
J i) ot 20210808 o aeavmy oae: 2021.0406
1500 1500
1200 1200
o) o
i
%09 %00
s w0
7 y, 700
o 609
w00 NS w00 = ==
40.0| it 40. n—-/-mw—.’/
300 300
200 200
100 109
D - NN e 77 D N R ™ T e
rsquency () eaiency oy
Site :03CH16-HY Site. 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522 HORIZONTAL Condition

AV6_54 3m 9120D_1522 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D104 of D117



ssamonias. FCC RADIO TEST REPORT Report No. : FR110616B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO6 2437MHz - R

6+7+8+9 Horizontal Fundamental

Date: 2021-04.06
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